
Parts Manual

Magnum III

Part Number  C31366-1



ii May 2002 Magnum III Chisel Plow

IMPORTANT:

ALL ITEMS ARE IDENTIFIED WITH A
PART NUMBER. Some of the smaller parts
such as bolts, nuts, washers, etc. are not
all shown, however, the quantity used are
listed in the text for that section which they
fit into. That particular quantity is always
the quantity required for one complete as-
sembly.

Smaller parts, which are welded together
to construct a larger part, are not to be
ordered as individual pieces, unless they
have a part number to identify them.

Contact your nearest dealer for genuine
repair parts. Dealers carry ample stock
and are backed by the manufacturer and
regional associations.

MORRIS PAINT

Spray Cans:

Part Number Description
W-4647 ................................................................................. Red MORRIS Spray Can
W-4648 ................................................................................ Blue MORRIS Spray Can
N31087 ....................................................................... Sky White MORRIS Spray Can

Litre Cans:

Part Number Description
Z-10.......................................................................................Red MORRIS Paint/Litre
Z-11...................................................................................... Blue MORRIS Paint/Litre



Magnum III Chisel Plow May 2002 iii

Table of Contents
Section 1:

Frames .........................................................................................................................1-1
25 ft Frame ................................................................................................................1-2
31 ft Frame ................................................................................................................1-4
40 ft Frame ................................................................................................................1-6
43 ft Frame ................................................................................................................1-8
50 ft Frame .............................................................................................................. 1-10
Frame Extensions .................................................................................................... 1-12
Parking Stand Assembly ......................................................................................... 1-14

Section 2:
Axles ............................................................................................................................2-1

25 ft Left Main Single Axle Assembly ........................................................................2-2
25 ft Right Main Single Axle Assembly ......................................................................2-4
25 ft Wing Single Axle Assembly - Left Side Only .....................................................2-6
Left Wing Single Axle Assembly ................................................................................2-8
Right Wing Single Axle Assembly ............................................................................ 2-10
Left Main Dual Axle Assembly ................................................................................. 2-12
Right Main Dual Axle Assembly .............................................................................. 2-14
Left  Wing Dual Axle Assembly ............................................................................... 2-16
Right  Wing Dual Axle Assembly ............................................................................. 2-18

Section 3:
Hitch Assembly ...........................................................................................................3-1

3 Frame Hitch ............................................................................................................3-2
5 Frame Hitch ............................................................................................................3-4

Section 4:
Gauge Wheel ...............................................................................................................4-1

Gauge Wheel Assembly ............................................................................................4-2

Section 5:
Depth Control Hydraulics ...........................................................................................5-1

25 ft with Single Wheels in Mainframe .......................................................................5-2
3 Frame with Dual  Wheels in Mainframe ...................................................................5-4
5 Frame .....................................................................................................................5-6

Section 6:
Wing Lift Hydraulics ...................................................................................................6-1

3 Frame .....................................................................................................................6-2
5 Frame .....................................................................................................................6-4

Section 7:
Wheels .........................................................................................................................7-1

Wheel & Hub Assembly .............................................................................................7-2
Gauge Wheel & Hub Assembly ..................................................................................7-3

Section 8:
Hydraulic Cylinders ....................................................................................................8-1

Depth Control Cylinders .............................................................................................8-2
Hitch Control Cylinder ................................................................................................8-4
Depth Stop  Valve Assembly .....................................................................................8-5
Wing Lift Cylinders.....................................................................................................8-6

Section 9:
Trip Assembly .............................................................................................................9-1

LH 755 Trip - Prior to Spring 2002...............................................................................9-2
LH 755 Trip - Spring 2002 to Present ..........................................................................9-4



iv May 2002 Magnum III Chisel Plow

Table of Contents
Index .................................................................................................................... Index-i



Magnum III Chisel Plow May 2002 1-1

Section 1:
Frames

Frames
Section 1:

Frames 1-1

25 ft Frame ................................................................................................................1-2
31 ft Frame ................................................................................................................1-4
40 ft Frame ................................................................................................................1-6
43 ft Frame ................................................................................................................1-8
50 ft Frame .............................................................................................................. 1-10
Frame Extensions .................................................................................................... 1-12
Parking Stand Assembly ......................................................................................... 1-14

Section Contents



1-2 May  2002 Magnum III Chisel Plow

Frame Assembly
25 ft Frame



Magnum III Chisel Plow May 2002 1-3

Frame Assembly - 25 ft Frame

Item Part No. Description Qty

1 C29573 Main Frame...................................................................................................................... 1
2 C29541 Right Wing Frame ............................................................................................................ 1
3 C29542 Left Wing Frame............................................................................................................... 1
4 C29505 Wing lift Truss .................................................................................................................. 1
5 C29523 Left Hitch Pole ................................................................................................................. 1
6 C29524 Right Hitch Pole ............................................................................................................... 1
7 C29508 Hitch Brace...................................................................................................................... 1
8 C-3927 Hitch Beam Clamp Strap ................................................................................................. 2
9 H27963 Hitch Jack ....................................................................................................................... 1
10 W-1598 Slow Moving Sign Bracket ............................................................................................... 1
11 C14404 Wing Lift Hydraulic Cylinder - 3 1/2 x 28 .......................................................................... 2
12 C29577 Wing Rest ........................................................................................................................ 2
13 H10462 Pin - 0.621 x 3.719 UL ..................................................................................................... 2
14 C29587 Pin - 7/8 x 5 UL ............................................................................................................... 2
15 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 2
16 C14813 Pin - 1 x 3 3/4 UL ............................................................................................................ 2
17 S22217 Pin - 1 1/4 x 2 7/8 UL....................................................................................................... 4
18 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 4
19 P17C1013 Hex Bolt - 5/8 x 8 1/2  GR8 ............................................................................................. 4
20 C-3923 U-Bolt - 5/8 x 5 3/8 x 11 1/2 ............................................................................................. 2
21 F-4642 U-Bolt - 5/8 x 6 x 5 1/2 .................................................................................................... 4
22 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 7
23 W-1599 Hex Bolt - 1/4 x 4 1/2 ....................................................................................................... 1
24 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 2
25 C-695 Hex Bolt - 3/4 x 2 ............................................................................................................ 3
26 K-5478 Hex Bolt - 1 x 3 1/2.......................................................................................................... 2
27 W-512 Hex Nut - 1/4 ................................................................................................................... 1
28 W-513 Hex Nut - 5/16 ................................................................................................................. 1
29 W-517 Hex Nut - 5/8 ................................................................................................................... 24
30 W-518 Hex Nut - 3/4 ................................................................................................................... 17
31 W-520 Hex Nut - 1 ...................................................................................................................... 2
32 W-522 Lockwasher - 5/16 ........................................................................................................... 2
33 W-526 Lockwasher - 5/8 ............................................................................................................. 24
34 W-527 Lockwasher - 3/4 ............................................................................................................. 17
35 C-705 Lockwasher - 1 ................................................................................................................ 2
36 C14814 Flatwasher - 1 1/16 .......................................................................................................... 4
37 W-131 Hair Pin - 0.148 x 3 5/16 .................................................................................................. 4
38 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 4
39 T-5245 Spiral Pin - 3/8 x 2 ........................................................................................................... 4
40 C15306 Decal - Important ............................................................................................................. 1
41 C13704 Decal - Danger ................................................................................................................. 1
42 C31394 Decal - Warning ................................................................................................................ 1
43 C31201 Decal - Warning ................................................................................................................ 1
44 C-4262 Decal - Caution ................................................................................................................ 1
45 F-4644 Decal - Caution ................................................................................................................ 1
46 N24301 Decal - Caution ................................................................................................................ 1
47 C31336 Decal - “Magnum III” ........................................................................................................ 2
48 C-3902 Decal - “Morris” ................................................................................................................ 2
49 W-573 Decal - “Morris” ................................................................................................................ 1
50 C13704 Decal - Danger ................................................................................................................. 2
51 S29378 Decal - Danger ................................................................................................................. 1
52 C12602 Safety Reflector - Amber ................................................................................................. 2
53 C12603 Safety Reflector - Red ..................................................................................................... 2
54 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 2
55 C32931 Clamp Strap..................................................................................................................... 2



1-4 May  2002 Magnum III Chisel Plow

Frame Assembly
31 ft Frame



Magnum III Chisel Plow May 2002 1-5

Frame Assembly - 31 ft Frame

Item Part No. Description Qty

1 C29573 Main Frame...................................................................................................................... 1
2 C29574 Right Wing Frame ............................................................................................................ 1
3 C29575 Left Wing Frame............................................................................................................... 1
4 C29505 Wing lift Truss .................................................................................................................. 1
5 C29523 Left Hitch Pole ................................................................................................................. 1
6 C29524 Right Hitch Pole ............................................................................................................... 1
7 C29508 Hitch Brace...................................................................................................................... 1
8 C-3927 Hitch Beam Clamp Strap ................................................................................................. 2
9 H27963 Hitch Jack ....................................................................................................................... 1
10 W-1598 Slow Moving Sign Bracket ............................................................................................... 1
11 C14834 Wing Lift Hydraulic Cylinder - 4 1/2 x 28 .......................................................................... 2
12 C29577 Wing Rest ........................................................................................................................ 2
13 H10462 Pin - 0.621 x 3.719 UL ..................................................................................................... 2
14 C29587 Pin - 7/8 x 5 UL ............................................................................................................... 2
15 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 2
16 C14813 Pin - 1 x 3 3/4 UL ............................................................................................................ 2
17 S22217 Pin - 1 1/4 x 2 7/8 UL....................................................................................................... 4
18 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 4
19 P17C1013 Hex Bolt - 5/8 x 8 1/2  GR8 ............................................................................................. 4
20 C-3923 U-Bolt - 5/8 x 5 3/8 x 11 1/2 ............................................................................................. 2
21 F-4642 U-Bolt - 5/8 x 6 x 5 1/2 .................................................................................................... 4
22 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 7
23 W-1599 Hex Bolt - 1/4 x 4 1/2 ....................................................................................................... 1
24 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 2
25 C-695 Hex Bolt - 3/4 x 2 ............................................................................................................ 3
26 K-5478 Hex Bolt - 1 x 3 1/2.......................................................................................................... 2
27 W-512 Hex Nut - 1/4 ................................................................................................................... 1
28 W-513 Hex Nut - 5/16 ................................................................................................................. 2
29 W-517 Hex Nut - 5/8 ................................................................................................................... 24
30 W-518 Hex Nut - 3/4 ................................................................................................................... 17
31 W-520 Hex Nut - 1 ...................................................................................................................... 2
32 W-522 Lockwasher - 5/16 ........................................................................................................... 2
33 W-526 Lockwasher - 5/8 ............................................................................................................. 24
34 W-527 Lockwasher - 3/4 ............................................................................................................. 17
35 C-705 Lockwasher - 1 ................................................................................................................ 2
36 C14814 Flatwasher - 1 1/16 .......................................................................................................... 4
37 W-131 Hair Pin - 0.148 x 3 5/16 .................................................................................................. 4
38 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 4
39 T-5245 Spiral Pin - 3/8 x 2 ........................................................................................................... 4
40 C15306 Decal - Important ............................................................................................................. 1
41 C13704 Decal - Danger ................................................................................................................. 1
42 C31394 Decal - Warning ................................................................................................................ 1
43 C31201 Decal - Warning ................................................................................................................ 1
44 C-4262 Decal - Caution ................................................................................................................ 1
45 F-4644 Decal - Caution ................................................................................................................ 1
46 N24301 Decal - Caution ................................................................................................................ 1
47 C31336 Decal - “Magnum III” ........................................................................................................ 2
48 C-3902 Decal - “Morris” ................................................................................................................ 2
49 W-573 Decal - “Morris” ................................................................................................................ 1
50 C13704 Decal - Danger ................................................................................................................. 2
51 S29378 Decal - Danger ................................................................................................................. 1
52 C12602 Safety Reflector - Amber ................................................................................................. 2
53 C12603 Safety Reflector - Red ..................................................................................................... 2
54 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 2
55 C32931 Clamp Strap..................................................................................................................... 2



1-6 May  2002 Magnum III Chisel Plow

Frame Assembly
40 ft Frame



Magnum III Chisel Plow May 2002 1-7

Frame Assembly - 40 ft Frame

Item Part No. Description Qty

1 C31367 Main Frame...................................................................................................................... 1
2 C29574 Right Wing Frame ............................................................................................................ 1
3 C29575 Left Wing Frame............................................................................................................... 1
4 C31398 Extension - Right - 3 ‘ ...................................................................................................... 1

4A C31321 Extension - Left - 3 ‘ ........................................................................................................ 1
5 C31339 Wing lift Truss .................................................................................................................. 1
6 C29603 Left Hitch Pole ................................................................................................................. 1
7 C29607 Right Hitch Pole ............................................................................................................... 1
8 C29509 Hitch Brace...................................................................................................................... 1
9 C31353 Hitch Beam Clamp Strap ................................................................................................. 2
10 H27963 Hitch Jack ....................................................................................................................... 1
11 W-1598 Slow Moving Sign Bracket ............................................................................................... 1
12 C14834 Wing Lift Hydraulic Cylinder - 4 1/2 x 28 .......................................................................... 2
13 C29577 Wing Rest ........................................................................................................................ 2
14 H10462 Pin - 0.621 x 3.719 UL ..................................................................................................... 2
15 C29587 Pin - 7/8 x 5 UL ............................................................................................................... 2
16 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 2
17 C14813 Pin - 1 x 3 3/4 UL ............................................................................................................ 2
18 S22217 Pin - 1 1/4 x 2 7/8 UL....................................................................................................... 4
19 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 8
20 C-4569 U-Bolt - 5/8 x 4 x 3 1/4 .................................................................................................... 4
21 C29610 U-Bolt - 5/8 x 6 x 5 1/2 .................................................................................................... 4
22 C-3724 U-Bolt - 3/4 x 4 x 10 1/4................................................................................................... 2
23 C31351 U-Bolt - 3/4 x 5 1/4 x 14 1/4 ............................................................................................. 2
24 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 8
25 W-1599 Hex Bolt - 1/4 x 4 1/2 ....................................................................................................... 1
26 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 2
27 W-499 Hex Bolt - 5/8 x 2 ............................................................................................................ 8
28 C-695 Hex Bolt - 3/4 x 2 ............................................................................................................ 3
29 K-5478 Hex Bolt - 1 x 3 1/2.......................................................................................................... 2
30 W-512 Hex Nut - 1/4 ................................................................................................................... 1
31 W-513 Hex Nut - 5/16 ................................................................................................................. 2
32 W-517 Hex Nut - 5/8 ................................................................................................................... 40
33 W-518 Hex Nut - 3/4 ................................................................................................................... 19
34 W-520 Hex Nut - 1 ...................................................................................................................... 2
35 W-522 Lockwasher - 5/16 ........................................................................................................... 2
36 W-526 Lockwasher - 5/8 ............................................................................................................. 40
37 W-527 Lockwasher - 3/4 ............................................................................................................. 25
38 C-705 Lockwasher - 1 ................................................................................................................ 2
39 C14814 Flatwasher - 1 1/16 .......................................................................................................... 4
40 W-131 Hair Pin - 0.148 x 3 5/16 .................................................................................................. 4
41 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 4
42 T-5245 Spiral Pin - 3/8 x 2 ........................................................................................................... 4
43 C15306 Decal - Important ............................................................................................................. 1
44 C13704 Decal - Danger ................................................................................................................. 1
45 C31394 Decal - Warning ................................................................................................................ 1
46 C31201 Decal - Warning ................................................................................................................ 1
47 C-4262 Decal - Caution ................................................................................................................ 1
48 F-4644 Decal - Caution ................................................................................................................ 1
49 N24301 Decal - Caution ................................................................................................................ 1
50 C31336 Decal - “Magnum III” ........................................................................................................ 2
51 C-3902 Decal - “Morris” ................................................................................................................ 2
52 W-573 Decal - “Morris” ................................................................................................................ 1
53 C13704 Decal - Danger ................................................................................................................. 2
54 S29378 Decal - Danger ................................................................................................................. 1
55 C12602 Safety Reflector - Amber ................................................................................................. 2
56 C12603 Safety Reflector - Red ..................................................................................................... 2



1-8 May  2002 Magnum III Chisel Plow

Frame Assembly
43 ft Frame



Magnum III Chisel Plow May 2002 1-9

Frame Assembly - 43 ft Frame

1
C

29
59

4
M

ai
n 

Fr
am

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

2
C

29
59

5
In

ne
r R

ig
ht

 W
in

g 
Fr

am
e

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
3

C
29

59
6

In
ne

r L
ef

t W
in

g 
Fr

am
e

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

4
C

29
59

7
O

ut
er

 R
ig

ht
 W

in
g 

Fr
am

e
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

5
C

29
59

8
O

ut
er

 L
ef

t W
in

g 
Fr

am
e

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
1

6
C

29
50

5
W

in
g 

lif
t T

ru
ss

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

7
C

29
60

3
Le

ft 
H

itc
h 

P
ol

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

1
8

C
29

60
7

R
ig

ht
 H

itc
h 

P
ol

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

9
C

29
50

9
H

itc
h 

B
ra

ce
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

10
C

31
35

3
H

itc
h 

B
ea

m
 C

la
m

p 
S

tr
ap

...
...

...
...

...
...

...
...

...
...

...
...

...
2

11
H

27
96

3
H

itc
h 

Ja
ck

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
1

12
W

25
23

4
Li

nk
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

13
W

25
23

6
C

on
ne

ct
or

 S
tr

ap
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

14
C

-2
14

5
W

in
g 

Li
ft 

H
yd

ra
ul

ic
 C

yl
in

de
r -

 4
 1

/2
 x

 2
4

...
...

...
...

...
.

2
15

C
14

83
4

W
in

g 
Li

ft 
H

yd
ra

ul
ic

 C
yl

in
de

r -
 4

 1
/2

 x
 2

8
...

...
...

...
...

.
2

16
C

29
57

7
In

ne
r W

in
g 

R
es

t.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

17
C

31
35

4
O

ut
er

 W
in

g 
R

es
t

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
18

W
-1

59
8

S
lo

w
 M

ov
in

g 
S

ig
n 

B
ra

ck
et

...
...

...
...

...
...

...
...

...
...

...
...

.
1

19
H

10
46

2
P

in
 - 

0.
62

1 
x 

3.
71

9 
U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
20

W
-5

58
P

in
 -

 1
 x

 2
 1

/2
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

6
21

C
-1

42
9

P
in

 -
 1

 x
 3

 3
/8

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

22
C

14
81

3
P

in
 -

 1
 x

 3
 3

/4
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

2
23

S
22

21
7

P
in

 -
 1

 1
/4

 x
 2

 7
/8

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

24
C

16
60

2
P

in
 -

 1
 1

/2
 x

 4
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

4
25

C
16

60
5

P
in

 -
 1

 1
/2

 x
 5

 1
/2

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

26
C

-2
19

U
-B

ol
t -

 5
/8

 x
 4

 x
 5

 9
/1

6
...

...
...

...
...

...
...

...
...

...
...

...
...

..
8

27
C

29
61

0
U

-B
ol

t -
 5

/8
 x

 6
 x

 5
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

28
C

-3
72

4
U

-B
ol

t -
 3

/4
 x

 4
 x

 1
0 

1/
4

...
...

...
...

...
...

...
...

...
...

...
...

...
..

2
29

C
31

35
1

U
-B

ol
t -

 3
/4

 x
 5

 1
/4

 x
 1

4 
1/

4
...

...
...

...
...

...
...

...
...

...
...

..
2

30
C

-5
56

1
U

-B
ol

t -
 3

/4
 x

 4
 x

 5
 9

/1
6

...
...

...
...

...
...

...
...

...
...

...
...

...
..

7
31

W
-1

59
9

H
ex

 B
ol

t -
 1

/4
 x

 4
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
32

S
-1

30
3

H
ex

 B
ol

t -
 5

/1
6 

x 
2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

33
C

-6
95

H
ex

 B
ol

t -
 3

/4
 x

 2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

3
34

K
-5

47
8

H
ex

 B
ol

t -
 1

 x
 3

 1
/2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

2
35

W
-5

12
H

ex
 N

ut
 - 

1/
4

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

36
W

-5
13

H
ex

 N
ut

 - 
5/

16
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

4
37

W
-5

17
H

ex
 N

ut
 - 

5/
8

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
24

38
W

-5
18

H
ex

 N
ut

 - 
3/

4
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

24
39

W
-5

20
H

ex
 N

ut
 - 

1
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

Ite
m

P
ar

t N
o

.
D

es
cr

ip
tio

n
Q

ty

40
W

-5
22

Lo
ck

w
as

he
r -

 5
/1

6
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

4
41

W
-5

26
Lo

ck
w

as
he

r -
 5

/8
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

24
42

W
-5

27
Lo

ck
w

as
he

r -
 3

/4
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

24
43

C
-7

05
Lo

ck
w

as
he

r -
 1

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

2
44

C
14

81
4

F
la

tw
as

he
r -

 1
 1

/1
6

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

4
45

W
-1

31
H

ai
r P

in
 - 

0.
14

8 
x 

3 
5/

16
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

46
D

-5
24

4
S

pi
ra

l P
in

 -
 1

/4
 x

 2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
47

T-
52

45
S

pi
ra

l P
in

 -
 3

/8
 x

 2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

10
48

W
-5

35
C

ot
te

r 
P

in
 -

 1
/4

 x
 1

 1
/2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

8
49

C
15

30
6

D
ec

al
 - 

Im
po

rt
an

t.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

1
50

C
13

70
4

D
ec

al
 - 

D
an

ge
r.

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
51

C
31

39
4

D
ec

al
 - 

W
ar

ni
ng

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
52

C
31

20
1

D
ec

al
 - 

W
ar

ni
ng

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
53

C
-4

26
2

D
ec

al
 - 

C
au

tio
n

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
54

F-
46

44
D

ec
al

 - 
C

au
tio

n
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

55
N

24
30

1
D

ec
al

 - 
C

au
tio

n
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

56
C

31
33

6
D

ec
al

 - 
“M

ag
nu

m
 II

I”
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

57
C

-3
90

2
D

ec
al

 - 
“M

or
ris

”
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

58
W

-5
73

D
ec

al
 - 

“M
or

ris
”

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
59

C
13

70
4

D
ec

al
 - 

D
an

ge
r.

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

2
60

S
29

37
8

D
ec

al
 - 

D
an

ge
r.

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
61

C
12

60
2

S
af

et
y 

R
ef

le
ct

or
 - 

A
m

be
r

...
...

...
...

...
...

...
...

...
...

...
...

...
2

62
C

12
60

3
S

af
et

y 
R

ef
le

ct
or

 - 
R

ed
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
63

C
-3

72
1

S
pa

ce
r 

B
us

hi
ng

 -
 0

.3
64

 ID
 x

 0
.5

4 
O

D
 x

 1
 L

g
...

...
...

4

It
em

P
ar

t N
o

.
D

es
cr

ip
tio

n
Q

ty



1-10 May  2002 Magnum III Chisel Plow

Frame Assembly
50 ft Frame



Magnum III Chisel Plow May 2002 1-11

Frame Assembly - 50 ft Frame

1
C

31
36

7
M

ai
n 

Fr
am

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

2
C

29
59

5
R

ig
ht

 In
ne

r W
in

g
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
1

3
C

29
59

6
Le

ft 
In

ne
r W

in
g

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
4

C
29

59
7

R
ig

ht
 O

ut
er

 W
in

g
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
1

5
C

29
59

8
Le

ft 
O

ut
er

 W
in

g
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

6
C

31
33

9
W

in
gl

ift
 T

ru
ss

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

7
C

29
60

3
Le

ft 
H

itc
h 

P
ol

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

1
8

C
29

60
7

R
ig

ht
 H

itc
h 

P
ol

e
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

9
C

29
50

9
H

itc
h 

B
ra

ce
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

10
C

31
35

3
H

itc
h 

B
ea

m
 C

la
m

p 
S

tr
ap

...
...

...
...

...
...

...
...

...
...

...
...

...
2

11
H

27
96

3
H

itc
h 

Ja
ck

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
1

12
W

25
23

4
Li

nk
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

13
W

25
23

6
C

on
ne

ct
or

 S
tr

ap
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

14
C

-2
14

5
W

in
g 

Li
ft 

H
yd

ra
ul

ic
 C

yl
in

de
r -

 4
 1

/2
 x

 2
4

...
...

...
...

...
.

2
15

C
14

83
4

W
in

g 
Li

ft 
H

yd
ra

ul
ic

 C
yl

in
de

r -
 4

 1
/2

 x
 2

8
...

...
...

...
...

.
2

16
C

29
57

7
In

ne
r W

in
g 

R
es

t.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

17
C

31
35

4
O

ut
er

 W
in

g 
R

es
t

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
18

W
-1

59
8

S
lo

w
 M

ov
in

g 
S

ig
n 

B
ra

ck
et

...
...

...
...

...
...

...
...

...
...

...
...

.
1

19
H

10
46

2
P

in
 - 

0.
62

1 
x 

3.
71

9 
U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
20

W
-5

58
P

in
 -

 1
 x

 2
 1

/2
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

6
21

C
-1

42
9

P
in

 -
 1

 x
 3

 3
/8

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
2

22
C

14
81

3
P

in
 -

 1
 x

 3
 3

/4
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

2
23

S
22

21
7

P
in

 -
 1

 1
/4

 x
 2

 7
/8

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

24
C

16
60

2
P

in
 -

 1
 1

/2
 x

 4
 U

L
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

4
25

C
16

60
5

P
in

 -
 1

 1
/2

 x
 5

 1
/2

 U
L

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

26
C

-4
56

9
U

-B
ol

t -
 5

/8
 x

 4
 x

 3
 1

/4
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

27
C

15
25

2
U

-B
ol

t -
 5

/8
 x

 4
 x

 4
 3

/8
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

28
C

-2
19

U
-B

ol
t -

 5
/8

 x
 4

 x
 5

 9
/1

6
...

...
...

...
...

...
...

...
...

...
...

...
...

..
8

29
C

29
61

0
U

-B
ol

t -
 5

/8
 x

 6
 x

 5
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
4

30
C

-3
72

4
U

-B
ol

t -
 3

/4
 x

 4
 x

 1
0 

1/
4

...
...

...
...

...
...

...
...

...
...

...
...

...
..

2
31

C
31

35
1

U
-B

ol
t -

 3
/4

 x
 5

 1
/4

 x
 1

4 
1/

4
...

...
...

...
...

...
...

...
...

...
...

..
2

32
C

-5
56

1
U

-B
ol

t -
 3

/4
 x

 4
 x

 5
 9

/1
6

...
...

...
...

...
...

...
...

...
...

...
...

...
..

8
33

W
-1

59
9

H
ex

 B
ol

t -
 1

/4
 x

 4
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
34

S
-1

30
3

H
ex

 B
ol

t -
 5

/1
6 

x 
2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
4

35
W

-4
99

H
ex

 B
ol

t -
 5

/8
 x

 2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
..

4
36

C
-6

95
H

ex
 B

ol
t -

 3
/4

 x
 2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
3

37
K

-5
47

8
H

ex
 B

ol
t -

 1
 x

 3
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

38
W

-5
12

H
ex

 N
ut

 - 
1/

4
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
39

W
-5

13
H

ex
 N

ut
 - 

5/
16

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
4

Ite
m

P
ar

t N
o

.
D

es
cr

ip
tio

n
Q

ty

40
W

-5
17

H
ex

 N
ut

 - 
5/

8
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

44
41

W
-5

18
H

ex
 N

ut
 - 

3/
4

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
24

42
W

-5
20

H
ex

 N
ut

 - 
1

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

2
43

W
-5

22
Lo

ck
w

as
he

r -
 5

/1
6

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
4

44
W

-5
26

Lo
ck

w
as

he
r -

 5
/8

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
44

45
W

-5
27

Lo
ck

w
as

he
r -

 3
/4

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
24

46
C

-7
05

Lo
ck

w
as

he
r -

 1
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

47
C

14
81

4
F

la
tw

as
he

r -
 1

 1
/4

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
4

48
W

-1
31

H
ai

r P
in

 - 
0.

14
8 

x 
3 

5/
16

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
49

D
-5

24
4

S
pi

ra
l P

in
 -

 1
/4

 x
 2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

50
T-

52
45

S
pi

ra
l P

in
 -

 3
/8

 x
 2

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
10

51
W

-5
35

C
ot

te
r 

P
in

 -
 1

/4
 x

 1
 1

/2
...

...
...

...
...

...
...

...
...

...
...

...
...

...
8

52
C

15
30

6
D

ec
al

 - 
Im

po
rt

an
t.

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

..
1

53
C

13
70

4
D

ec
al

 - 
D

an
ge

r.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

54
C

31
39

4
D

ec
al

 - 
W

ar
ni

ng
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

55
C

31
20

1
D

ec
al

 - 
W

ar
ni

ng
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

56
C

-4
26

2
D

ec
al

 - 
C

au
tio

n
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

57
F-

46
44

D
ec

al
 - 

C
au

tio
n

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
58

N
24

30
1

D
ec

al
 - 

C
au

tio
n

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

1
59

C
31

33
6

D
ec

al
 - 

“M
ag

nu
m

 II
I”

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
60

C
-3

90
2

D
ec

al
 - 

“M
or

ris
”

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

2
61

W
-5

73
D

ec
al

 - 
“M

or
ris

”
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

62
C

13
70

4
D

ec
al

 - 
D

an
ge

r.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

63
S

29
37

8
D

ec
al

 - 
D

an
ge

r.
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
...

...
1

64
C

12
60

2
S

af
et

y 
R

ef
le

ct
or

 - 
A

m
be

r
...

...
...

...
...

...
...

...
...

...
...

...
...

2
65

C
12

60
3

S
af

et
y 

R
ef

le
ct

or
 - 

R
ed

...
...

...
...

...
...

...
...

...
...

...
...

...
...

.
2

66
C

12
57

8
E

xt
en

si
on

 S
tu

b 
- 

S
ho

rt
...

...
...

...
...

...
...

...
...

...
...

...
...

...
2

67
C

-6
38

E
xt

en
si

on
 F

ra
m

e 
- 2

2"
...

...
...

...
...

...
...

...
...

...
...

...
...

...
.

2
68

C
-3

72
1

S
pa

ce
r 

B
us

hi
ng

 -
 0

.3
64

 ID
 x

 0
.5

4 
O

D
 x

 1
 L

g
...

...
...

4

It
em

P
ar

t N
o

.
D

es
cr

ip
tio

n
Q

ty



1-12 May  2002 Magnum III Chisel Plow

Frame Assembly
Frame Extensions



Magnum III Chisel Plow May 2002 1-13

Frame Assembly - Frame Extensions

Item Part No. Description Qty

C30651 - 2' Extension Kit
1 C12578 Extension Stub - Short .................................................................................................... 2
2 C-4569 U-Bolt - 5/8 x 4 x 3 1/4 .................................................................................................... 4
3 W-517 Hex Nut - 5/8 ................................................................................................................... 8
4 W-526 Lockwasher - 5/8 ............................................................................................................. 8

C30652 - 4' Extension Kit
5 C-638 2' Extension Frame .......................................................................................................... 2
6 C15252 U-Bolt - 5/8 x 4 x 4 3/8 .................................................................................................... 4
7 W-499 Hex Bolt - 5/8 x 2 ............................................................................................................ 4
8 W-517 Hex Nut - 5/8 ................................................................................................................... 12
9 W-526 Lockwasher - 5/8 ............................................................................................................. 12

C30653 - 6' Extension Kit
10 C31398 3' Extension Frame - Right ............................................................................................... 1

10A C31321 3' Extension Frame - Left (Not Shown) ............................................................................. 1
11 C15252 U-Bolt - 5/8 x 4 x 4 3/8 .................................................................................................... 4
12 C-4569 U-Bolt - 5/8 x 4 x 3 1/4 .................................................................................................... 4
13 W-499 Hex Bolt - 5/8 x 2 ............................................................................................................ 8
14 W-517 Hex Nut - 5/8 ................................................................................................................... 24
15 W-526 Lockwasher - 5/8 ............................................................................................................. 24



1-14 May  2002 Magnum III Chisel Plow

Frames
Parking Stand Assembly

Item Part No. Description Qty

1 C31368 Parking Stand .................................................................................................................. 1
2 C31379 Parking Stand Bracket ..................................................................................................... 1
3 H18242 Button Head Pin - 1/2 x 2 21/32 UL ................................................................................. 1
4 C-219 U-Bolt - 5/8 x 4 x 5 9/16 ................................................................................................... 2
5 W-793 Lockwasher - 5/8 ............................................................................................................. 4
6 W-517 Hex Hut - 5/8 ................................................................................................................... 4
7 W-131 Hair Pin - 148 x 3 5/16 ..................................................................................................... 1



Magnum III Chisel Plow May 2002 2-1

Section 2:
Axles

Axles
Section 2:

Axles 2-1

25 ft Left Main Single Axle Assembly ........................................................................2-2
25 ft Right Main Single Axle Assembly ......................................................................2-4
25 ft Wing Single Axle Assembly - Left Side Only .....................................................2-6
Left Wing Single Axle Assembly ................................................................................2-8
Right Wing Single Axle Assembly ............................................................................ 2-10
Left Main Dual Axle Assembly ................................................................................. 2-12
Right Main Dual Axle Assembly .............................................................................. 2-14
Left  Wing Dual Axle Assembly ............................................................................... 2-16
Right  Wing Dual Axle Assembly ............................................................................. 2-18

Section Contents



2-2 May  2002 Magnum III Chisel Plow

Axles
25 ft Left Main Single Axle Assembly



Magnum III Chisel Plow May 2002 2-3

Axles - 25 ft Left Main Single Axle Assembly

Item Part No. Description Qty

1 C26301 Depth Control Hydraulic Cylinder - 3 3/4 x 12 ................................................................... 1
2 C29521 Left Wing Axle ................................................................................................................. 1
3 C29568 Left Main Axle Pivot Bracket ........................................................................................... 1
4 C29567 Right Main Axle Pivot Bracket ......................................................................................... 1
5 C29540 Transport Lock Bracket .................................................................................................... 1
6 C29556 Wing Control Arm ............................................................................................................ 1
7 C29561 Wing Depth Control Rod................................................................................................... 1
8 C31342 Control Rod Bracket ........................................................................................................ 1
9 C31333 Single Wheel Lock Strap .................................................................................................. 1
10 W-558 Pin - 1 x 2 1/4 UL ............................................................................................................ 1
11 C14714 Pin - 1 1/4 x 4 1/8 UL....................................................................................................... 1
12 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 2
13 C31375 Collar Lock Stud - 3/8 ...................................................................................................... 1
14 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 1
15 D-5256 Hex Bolt - 3/4 x 4 ............................................................................................................ 1
16 C-3525 Hex Bolt - 3/4 x 6 1/2 ....................................................................................................... 1
17 W-513 Hex Nut - 5/16 ................................................................................................................. 1
18 W-518 Hex Nut - 3/4 ................................................................................................................... 6
19 S-711 Jam Nut - 1 ...................................................................................................................... 1
20 C31362 Spherical Nut - 1 .............................................................................................................. 1
21 W-522 Lockwasher - 5/16 ........................................................................................................... 1
22 W-527 Lockwasher - 3/4 ............................................................................................................. 6
23 C14328 Spherical Washer - 1 3/8 .................................................................................................. 1
24 T-5254 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
25 W-1416 Cotter Pin - 3/16 x 1 1/2................................................................................................... 1
26 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
27 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1
28 C29492 Spacer Bushing - 0.76 ID x 1 OD x 1 Lg .......................................................................... 1
29 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 1



2-4 May  2002 Magnum III Chisel Plow

Axles
25 ft Right Main Single Axle Assembly



Magnum III Chisel Plow May 2002 2-5

Item Part No. Description Qty

1 C26302 Depth Control Hydraulic Cylinder - 3 1/2 x 12 ................................................................... 1
2 C29520 Right Wing Axle ............................................................................................................... 1
3 C29568 Left Main Axle Pivot Bracket ........................................................................................... 1
4 C29567 Right Main Axle Pivot Bracket ......................................................................................... 1
5 C29540 Transport Lock Bracket .................................................................................................... 1
6 C29556 Wing Control Arm ............................................................................................................ 1
7 C29561 Wing Depth Control Rod................................................................................................... 1
8 C31342 Control Rod Bracket ........................................................................................................ 1
9 C31333 Single Wheel Lock Strap .................................................................................................. 1
10 W-558 Pin - 1 x 2 1/4 UL ............................................................................................................ 1
11 C14714 Pin - 1 1/4 x 4 1/8 UL....................................................................................................... 1
12 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 2
13 C31375 Collar Lock Stud - 3/8 ...................................................................................................... 1
14 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 1
15 D-5256 Hex Bolt - 3/4 x 4 ............................................................................................................ 4
16 C-3525 Hex Bolt - 3/4 x 6 1/2 ....................................................................................................... 1
17 W-513 Hex Nut - 5/16 ................................................................................................................. 1
18 W-518 Hex Nut - 3/4 ................................................................................................................... 6
19 S-711 Jam Nut - 1 ...................................................................................................................... 1
20 C31362 Spherical Nut - 1 .............................................................................................................. 1
21 W-522 Lockwasher - 5/16 ........................................................................................................... 1
22 W-527 Lockwasher - 3/4 ............................................................................................................. 6
23 C14328 Spherical Washer - 1 3/8 .................................................................................................. 1
24 T-5254 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
25 W-1416 Cotter Pin - 3/16 x 1 1/2................................................................................................... 1
26 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
27 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1
28 C29492 Spacer Bushing - 0.76 ID x 1 OD x 1 Lg .......................................................................... 1
29 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 1

Axles - 25 ft Right Main Single Axle Assembly



2-6 May  2002 Magnum III Chisel Plow

Axles
25 ft Wing Single Axle Assembly - Left Side Only



Magnum III Chisel Plow May 2002 2-7

Item Part No. Description Qty

1 C26300 Depth Control Hydraulic Cylinder - 4 x 12 ......................................................................... 1
2 C29521 Left Wing Axle ................................................................................................................. 1
3 C29569 Wing Axle Bearing Bracket .............................................................................................. 2
4 C29561 Wing Depth Control Rod................................................................................................... 1
5 C29556 Wing Control Arm ............................................................................................................ 1
6 C28895 Spring Loaded Depth Plunger........................................................................................... 1
7 C26358 Depth Stop Knob ............................................................................................................. 1
8 C31373 Valve Bracket .................................................................................................................. 1
9 C31333 Single Wheel Lock Strap .................................................................................................. 1
10 C31372 Depth Pin......................................................................................................................... 1
11 W-558 Pin - 1 x 2 1/4 .................................................................................................................. 1
12 C31374 U-Bolt - 3/8 x 4 1/2 x 4 13/16 ........................................................................................... 1
13 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 2
14 C31375 Collar Lock Stud - 3/8 ...................................................................................................... 1
15 C26859 Stud - 3/8 x 1 1/4 ............................................................................................................. 1
16 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 1
17 W-510 Hex Bolt - 3/4 x 3 1/2 ....................................................................................................... 1
18 W-513 Hex Nut - 5/16 ................................................................................................................. 1
19 W-514 Hex Nut - 3/8 ................................................................................................................... 2
20 W-517 Hex Nut - 5/8 ................................................................................................................... 4
21 W-518 Hex Nut - 3/4 ................................................................................................................... 1
22 S-748 Jam Nut - 3/8 ................................................................................................................... 1
23 S-711 Jam Nut - 1 ...................................................................................................................... 1
24 C31362 Spherical Nut - 1 .............................................................................................................. 1
25 W-522 Lockwasher - 5/16 ........................................................................................................... 1
26 W-523 Lockwasher - 3/8 ............................................................................................................. 2
27 W-526 Lockwasher - 5/8 ............................................................................................................. 4
28 W-527 Lockwasher - 3/4 ............................................................................................................. 1
29 C14328 Spherical Washer - 1 3/8 .................................................................................................. 1
30 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
31 W-1416 Cotter Pin - 3/16 x 1 1/2................................................................................................... 1
32 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
33 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 1
34 D-5204 Knob - 3/8 UNC (Black) ................................................................................................... 1

Axles - 25 ft Wing Single Axle Assembly - Left Side Only



2-8 May  2002 Magnum III Chisel Plow

Axles
Left Wing Single Axle Assembly



Magnum III Chisel Plow May 2002 2-9

Item Part No. Description Qty

1 C29566 Hydraulic Cylinder - 3 1/2 x 12    (For 31' & 40' Base Units Only) ..................................... 1
C26301 Hydraulic Cylinder - 3 3/4 x 12    (For 43' & 50' Inner Wings Only) .................................... 1
C26302 Hydraulic Cylinder - 3 1/2 x 12    (For 43' & 50' Outer Wings Only) ................................... 1

2 C29521 Left Wing Axle ................................................................................................................. 1
3 C29569 Wing Axle Bearing Bracket .............................................................................................. 2
4 C29556 Wing Control Arm ............................................................................................................ 1
5 C29561 Wing Depth Control Rod................................................................................................... 1
6 C31333 Single Wheel Lock Strap .................................................................................................. 1
7 W-558 Pin - 1 x 2 1/4 UL ............................................................................................................ 1
8 S22217 Pin - 1 1/4 x 2 7/8 UL....................................................................................................... 1
9 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 2
10 C31375 Collar Lock Stud - 3/8 ...................................................................................................... 1
11 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 1
12 W-510 Hex Bolt - 3/4 x 3 1/2 ....................................................................................................... 1
13 W-513 Hex Nut - 5/16 ................................................................................................................. 1
14 W-517 Hex Nut - 5/8 ................................................................................................................... 4
15 W-518 Hex Nut - 3/4 ................................................................................................................... 1
16 S-711 Jam Nut - 1 ...................................................................................................................... 1
17 C31362 Spherical Nut - 1 .............................................................................................................. 1
18 W-522 Lockwasher - 5/16 ........................................................................................................... 1
19 W-526 Lockwasher - 5/8 ............................................................................................................. 4
20 W-527 Lockwasher - 3/4 ............................................................................................................. 1
21 C14328 Spherical Washer - 1 3/8 .................................................................................................. 1
22 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
23 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
24 W-1416 Cotter Pin - 3/16 x 1 1/2................................................................................................... 1
25 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 1

Axles - Left  Wing Single Axle Assembly



2-10 May  2002 Magnum III Chisel Plow

Axles
Right Wing Single Axle Assembly



Magnum III Chisel Plow May 2002 2-11

Item Part No. Description Qty

1 C26302 Hydraulic Cylinder - 3 1/2 x 12    (For 25', 31' & 40' Base Units Only) .............................. 1
C26301 Hydraulic Cylinder - 3 3/4 x 12    (For 43' & 50' Inner Wings Only) .................................... 1
C26302 Hydraulic Cylinder - 3 1/2 x 12    (For 43' & 50' Outer Wings Only) ................................... 1

2 C29520 Right Wing Axle ............................................................................................................... 1
3 C29569 Wing Axle Bearing Bracket .............................................................................................. 2
4 C29556 Wing Control Arm ............................................................................................................ 1
5 C29561 Wing Depth Control Rod................................................................................................... 1
6 C31333 Single Wheel Lock Strap .................................................................................................. 1
7 W-558 Pin - 1 x 2 1/4 UL ............................................................................................................ 1
8 S22217 Pin - 1 1/4 x 2 7/8 UL....................................................................................................... 1
9 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 2
10 C31375 Collar Lock Stud - 3/8 ...................................................................................................... 1
11 S-1303 Hex Bolt - 5/16 x 2 ........................................................................................................... 1
12 W-510 Hex Bolt - 3/4 x 3 1/2 ....................................................................................................... 1
13 W-513 Hex Nut - 5/16 ................................................................................................................. 1
14 W-517 Hex Nut - 5/8 ................................................................................................................... 4
15 W-518 Hex Nut - 3/4 ................................................................................................................... 1
16 S-711 Jam Nut - 1 ...................................................................................................................... 1
17 C31362 Spherical Nut - 1 .............................................................................................................. 1
18 W-522 Lockwasher - 5/16 ........................................................................................................... 1
19 W-526 Lockwasher - 5/8 ............................................................................................................. 4
20 W-527 Lockwasher - 3/4 ............................................................................................................. 1
21 C14328 Spherical Washer - 1 3/8 .................................................................................................. 1
22 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
23 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
24 W-1416 Cotter Pin - 3/16 x 1 1/2................................................................................................... 1
25 C-3721 Spacer Bushing - 0.364 ID x 0.54 OD x 1 Lg ................................................................... 1

Axles - Right  Wing Single Axle Assembly



2-12 May  2002 Magnum III Chisel Plow

Axles
Left Main Dual Axle Assembly



Magnum III Chisel Plow May 2002 2-13

Item Part No. Description Qty

1 C26300 Depth Control Cylinder - 4 x 12 ........................................................................................ 1
2 C29519 Left Main Axle ................................................................................................................. 2
3 C29593 Equalizer ......................................................................................................................... 1
4 C29554 Link Arm .......................................................................................................................... 1
5 C29567 Right Main Axle Pivot Bracket ......................................................................................... 2
6 C29568 Left Main Axle Pivot Bracket ........................................................................................... 2
7 C-1943 Equilizer Bracket Clevis ................................................................................................... 2
8 C29572 Left Knuckle Joint          (3 - Frame Models) .................................................................... 1

8A C29553 Knuckle Joint                 (5 - Frame Models) ................................................................... 1
9 C29548 Control Rod - 1 1/4 Diameter ............................................................................................ 1
10 C29589 Depth Control Transport Bracket ...................................................................................... 1
11 C29579 Depth Stop Rod              (3 - Frame Models) ................................................................... 1
12 C29583 Depth Stop Plunger         (3 - Frame Models) ................................................................... 1
13 C26633 Depth Stop Plunger Rod  (3 - Frame Models) ................................................................... 1
14 C31337 Lock Strap Control Collar ................................................................................................. 1
15 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 3
16 W-558 Pin - 1 x 2 3/8 UL ............................................................................................................ 1
17 F-1713 Pin - 1 x 4 1/2 UL ............................................................................................................ 2
18 C16605 Pin - 1 1/4 x 5 1/2 UL....................................................................................................... 1
19 C18027 Spring - 1 1/4 OD x 2 1/2 Lg     (3 - Frame Models) .......................................................... 1
20 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 4
21 C31340 Collar Lock Stud - 3/8 x 1 3/4 .......................................................................................... 1
22 C26859 Stud - 3/8 x 1 1/4                (3 - Frame Models) .............................................................. 1
23 D-5204 Knob - 3/8 UNC (Black)        (3 - Frame Models) .............................................................. 2
24 S27987 Flange Nut - 3/8 - Centrelock ........................................................................................... 1
25 S-748 Jam Nut - 3/8                      (3 - Frame Models) .............................................................. 2
26 W-518 Hex Nut - 3/4 ................................................................................................................... 8
27 P61D20 Hex Nut - 1 1/4 ................................................................................................................ 1
28 C31361 Spherical Nut - 1 1/4 ........................................................................................................ 1
29 W-527 Lockwasher - 3/4 ............................................................................................................. 8
30 C15766 Spherical Washer - 1 5/8 OD - Socket .............................................................................. 1
31 D-5498 Flat Washer - 1 1/16 ID x 2 OD x 11 Ga thk ..................................................................... 2
32 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 2
33 S-3001 Spiral Pin - 3/16 x 1            (3 - Frame Models) ............................................................... 1
34 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
35 D-5236 Cotter Pin - 1/8 x 2 1/2 .................................................................................................... 3
36 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1
37 D17315 Hair Pin - 3/32 x 1 5/8         (5 - Frame Models) ............................................................... 1
38 C34409 Axle Stop......................................................................................................................... 2
39 C34412 Mount Plate - Axle Stop................................................................................................... 2
40 W-503 Hex Bolt - 5/8 x 3 1/2 ....................................................................................................... 8
41 W-526 Lockwasher - 5/8 ............................................................................................................. 8
42 W-517 Hex Nut - 5/8 ................................................................................................................... 8

Axles - Left Main Dual Axle Assembly



2-14 May  2002 Magnum III Chisel Plow

Axles
Right Main Dual Axle Assembly



Magnum III Chisel Plow May 2002 2-15

Item Part No. Description Qty

1 C26300 Depth Control Cylinder - 4 x 12 ........................................................................................ 1
2 C29518 Right Main Axle ............................................................................................................... 2
3 C29593 Equalizer ......................................................................................................................... 1
4 C29554 Link Arm .......................................................................................................................... 1
5 C29567 Right Main Axle Pivot Bracket ......................................................................................... 2
6 C29568 Left Main Axle Pivot Bracket ........................................................................................... 2
7 C-1943 Equilizer Bracket Clevis ................................................................................................... 2
8 C29572 Left Knuckle Joint ............................................................................................................ 1
9 C29548 Control Rod - 1 1/4 Diameter ............................................................................................ 1
10 C29589 Depth Control Transport Bracket ...................................................................................... 1
11 C31337 Lock Strap Control Collar ................................................................................................. 1
12 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 3
13 W-558 Pin - 1 x 2 3/8 UL ............................................................................................................ 1
14 F-1713 Pin - 1 x 4 1/2 UL ............................................................................................................ 2
15 C16605 Pin - 1 1/4 x 5 1/2 UL....................................................................................................... 1
16 C-5561 U-Bolt - 3/4 x 4 x 5 9/16................................................................................................... 4
17 C31340 Collar Lock Stud - 3/8 x 1 3/4 .......................................................................................... 1
18 S27987 Flange Nut - 3/8 - Centrelock ........................................................................................... 1
19 W-518 Hex Nut - 3/4 ................................................................................................................... 8
20 P61D20 Hex Nut - 1 1/4 ................................................................................................................ 1
21 C31361 Spherical Nut - 1 1/4 ........................................................................................................ 1
22 W-527 Lockwasher - 3/4 ............................................................................................................. 8
23 C15766 Spherical Washer - 1 5/8 OD - Socket .............................................................................. 1
24 D-5498 Flat Washer - 1 1/16 ID x 2 OD x 11 Ga thk ..................................................................... 2
25 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 2
26 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
27 D-5236 Cotter Pin - 1/8 x 2 1/2 .................................................................................................... 3
28 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1
29 D17315 Hair Pin - 3/32 x 1 5/8 ...................................................................................................... 1
30 C34409 Axle Stop......................................................................................................................... 2
31 C34412 Mount Plate - Axle Stop................................................................................................... 2
32 W-503 Hex Bolt - 5/8 x 3 1/2 ....................................................................................................... 8
33 W-526 Lockwasher - 5/8 ............................................................................................................. 8
34 W-517 Hex Nut - 5/8 ................................................................................................................... 8

Axles - Right Main Dual Axle Assembly



2-16 May  2002 Magnum III Chisel Plow

Axles
Left  Wing Dual Axle Assembly



Magnum III Chisel Plow May 2002 2-17

Item Part No. Description Qty

1 C26302 Depth Control Cylinder - 3 1/2 x 12 .................................................................................. 1
2 C29518 Right Main Axle ............................................................................................................... 2
3 C29593 Equalizer ......................................................................................................................... 1
4 C29554 Link Arm .......................................................................................................................... 1
5 C29569 Wing Axle Pivot Bracket .................................................................................................. 4
6 C-1943 Equilizer Bracket Clevis ................................................................................................... 2
7 C29553 Knuckle Joint ................................................................................................................... 1
8 C29547 Control Rod - 1 Diameter ................................................................................................. 1
9 C31346 Control Arm Bracket ........................................................................................................ 1
10 C31345 Control Rod Bracket ........................................................................................................ 1
11 C31337 Lock Strap Control Collar ................................................................................................. 1
12 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 3
13 W-558 Pin - 1 x 2 3/8 UL ............................................................................................................ 1
14 F-1713 Pin - 1 x 4 1/2 UL ............................................................................................................ 2
15 C14714 Pin - 1 1/4 x 4 1/8 UL....................................................................................................... 1
16 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 4
17 C31340 Collar Lock Stud .............................................................................................................. 1
18 C-3525 Hex Bolt - 3/4 x 6 1/2 ....................................................................................................... 2
19 S27987 Flange Nut - 3/8 - Centrelock ........................................................................................... 1
20 W-517 Hex Nut - 5/8 ................................................................................................................... 8
21 W-518 Hex Nut - 3/4 ................................................................................................................... 2
22 S-711 Jam Nut - 1 ...................................................................................................................... 1
23 C31362 Spherical Nut - 1 .............................................................................................................. 1
24 W-526 Lockwasher - 5/8 ............................................................................................................. 8
25 W-527 Lockwasher - 3/4 ............................................................................................................. 2
26 C14328 Spherical Washer - 1 3/8 OD - Socket .............................................................................. 1
27 D-5498 Flat Washer - 1 1/16 ID x 2 OD x 11 Ga thk ..................................................................... 2
28 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 2
29 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
30 D-5236 Cotter Pin - 1/8 x 2 1/2 .................................................................................................... 3
31 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1

Axles - Left  Wing Dual Axle Assembly



2-18 May  2002 Magnum III Chisel Plow

Axles
Right  Wing Dual Axle Assembly



Magnum III Chisel Plow May 2002 2-19

Item Part No. Description Qty

1 C29566 Depth Control Cylinder - 3 1/4 x 12 .................................................................................. 1
2 C29519 Left Main Axle ................................................................................................................. 2
3 C29593 Equalizer ......................................................................................................................... 1
4 C29554 Link Arm .......................................................................................................................... 1
5 C29569 Wing Axle Pivot Bracket .................................................................................................. 4
6 C-1943 Equilizer Bracket Clevis ................................................................................................... 2
7 C29553 Knuckle Joint ................................................................................................................... 1
8 C29547 Control Rod - 1 Diameter ................................................................................................. 1
9 C31346 Control Arm Bracket ........................................................................................................ 1
10 C31345 Control Rod Bracket ........................................................................................................ 1
11 C31337 Lock Strap Control Collar ................................................................................................. 1
12 C-1429 Pin - 1 x 3 3/8 UL ............................................................................................................ 3
13 W-558 Pin - 1 x 2 3/8 UL ............................................................................................................ 1
14 F-1713 Pin - 1 x 4 1/2 UL ............................................................................................................ 2
15 C14714 Pin - 1 1/4 x 4 1/8 UL....................................................................................................... 1
16 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 4
17 C31340 Collar Lock Stud .............................................................................................................. 1
18 C-3525 Hex Bolt - 3/4 x 6 1/2 ....................................................................................................... 2
19 S27987 Flange Nut - 3/8 - Centrelock ........................................................................................... 1
20 W-517 Hex Nut - 5/8 ................................................................................................................... 8
21 W-518 Hex Nut - 3/4 ................................................................................................................... 2
22 S-711 Jam Nut - 1 ...................................................................................................................... 1
23 C31362 Spherical Nut - 1 .............................................................................................................. 1
24 W-526 Lockwasher - 5/8 ............................................................................................................. 8
25 W-527 Lockwasher - 3/4 ............................................................................................................. 2
26 C14328 Spherical Washer - 1 3/8 OD - Socket .............................................................................. 1
27 D-5498 Flat Washer - 1 1/16 ID x 2 OD x 11 Ga thk ..................................................................... 2
28 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 2
29 T-5245 Spiral Pin - 3/8 x 2 1/2 ..................................................................................................... 1
30 D-5236 Cotter Pin - 1/8 x 2 1/2 .................................................................................................... 3
31 BW-11 Hair Pin - 3/16 x 3 3/4 ...................................................................................................... 1

Axles - Right  Wing Dual Axle Assembly



2-20 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 3-1

Section 3:
Hitch Assembly

Hitch Assembly
Section 3:

Hitch Assembly 3-1

3 Frame Hitch ............................................................................................................3-2
5 Frame Hitch ............................................................................................................3-4

Section Contents



3-2 May  2002 Magnum III Chisel Plow

Hitches
3 Frame Hitch



Magnum III Chisel Plow May 2002 3-3

Hitches - 3 Frame Hitch

Item Part No. Description Qty

1 C29514 A-Hitch ............................................................................................................................ 1
2 C31357 Short Ratchet Jack Strap ................................................................................................ 1
3 C31359 Long Ratchet Jack Strap ................................................................................................. 1
4 W-992 Ratchet Jack ................................................................................................................... 1
5 C18758 Safety Chain Support ...................................................................................................... 1
6 C18759 Safety Chain - 10,000 lb        (CP-825) ............................................................................ 1

C18760 Safety Chain - 20,000 lb        (CP-831 and CP-840) ......................................................... 1
7 C26323 Hose Holder ..................................................................................................................... 1
8 C-4438 Clevis - Ring Type ............................................................................................................ 1
9 C26321 Clamp Plate - Hose Holder ............................................................................................... 2
10 C-4435 Ratchet Jack Groove Pin ................................................................................................. 1
11 C-1429 Pin - 1 x 3 3/8 Lg ............................................................................................................. 1
12 C18644 Pin - 1 3/8 x 5 9/16 Lg ..................................................................................................... 2
13 D-5387 Washer - Retaining        (CP-825) .................................................................................... 1

C18757 Washer - Retaining        (CP-831 and CP-840) ................................................................. 1
14 W-490 Hex Bolt - 1/2 x 2 1/2 Lg .................................................................................................. 1
15 D-5519 Hex Bolt - 1/2 x 3 1/4 ....................................................................................................... 1
16 W-63 Hex Bolt - 3/4 x 3 Lg ........................................................................................................ 2
17 D-5256 Hex Bolt - 3/4 x 4 Lg         (CP-825) ................................................................................ 1

S-1175 Hex Bolt - 3/4 x 4 1/2 Lg      (CP-831 and CP-840) .......................................................... 1
18 K-5478 Hex Bolt - 1 x 3 1/2 Lg ..................................................................................................... 2
19 F-3405 LockNut - 1/2 UNC Unitorque ........................................................................................... 1
20 W-518 Hex Nut - 3/4 ................................................................................................................... 2
21 D-5273 Locknut - 3/4 ................................................................................................................... 1
22 W-520 Hex Nut - 1 ...................................................................................................................... 2
23 W-527 Lockwasher - 3/4 ............................................................................................................. 2
24 C-705 Lockwasher - 1 ................................................................................................................ 2
25 C-4436 Hair Pin Clip - 1/8 x 7/8 .................................................................................................... 2
26 W-535 Cotter Pin - 1/4 x 1 1/2 .................................................................................................... 1
27 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 2



3-4 May  2002 Magnum III Chisel Plow

Hitches
5 Frame Hitch



Magnum III Chisel Plow May 2002 3-5

Item Part No. Description Qty

1 C-2020 Hydraulic Cylinder - 4 x 12 ............................................................................................... 2
2 C29514 A-Hitch ............................................................................................................................ 1
3 C29533 Link ................................................................................................................................. 1
4 C29534 Long Link ......................................................................................................................... 1
5 C29608 Jack Link ......................................................................................................................... 1
6 W-992 Ratchet Jack ................................................................................................................... 1
7 C18758 Safety Chain Support ...................................................................................................... 1
8 C18760 Safety Chain - 20,000 lb .................................................................................................. 1
9 C26323 Hose Holder ..................................................................................................................... 1
10 C-4438 Clevis - Ring Type ............................................................................................................ 1
11 C31322 Depth Stop Valve Bracket ................................................................................................ 1
12 C29583 Depth Stop Plunger .......................................................................................................... 1
13 C26633 Depth Stop Plunger Rod .................................................................................................. 1
14 C31349 Depth Rod ....................................................................................................................... 1
15 C26321 Clamp Plate - Hose Holder ............................................................................................... 2
16 C-4435 Ratchet Jack Groove Pin ................................................................................................. 1
17 C18510 Bushing - 1 1/4 ID ............................................................................................................ 2
18 C-4475 Bushing - 1 ID.................................................................................................................. 4
19 W-558 Pin - 1 x 2 1/4 Lg ............................................................................................................. 2
20 C-1429 Pin - 1 x 3 3/8 Lg ............................................................................................................. 1
21 F-3645 Pin - 1 x 5 1/4 Lg ............................................................................................................. 1
22 C21273 Pin - 1 x 8 1/4 Lg ............................................................................................................. 1
23 C31391 Pin - 1 1/4 x 6 9/16 Lg ..................................................................................................... 1
24 C18644 Pin - 1 3/8 x 5 9/16 Lg ..................................................................................................... 2
25 C31324 U-Bolt - 3/8 x 4 5/8 x 5 9/16 ............................................................................................. 2
26 W-490 Hex Bolt - 1/2 x 2 1/2 Lg .................................................................................................. 1
27 D-5519 Hex Bolt - 1/2 x 3 1/4 ....................................................................................................... 1
28 W-63 Hex Bolt - 3/4 x 3 Lg ........................................................................................................ 2
29 D-5256 Hex Bolt - 3/4 x 4 Lg ........................................................................................................ 1
30 K-5478 Hex Bolt - 1 x 3 1/2 Lg ..................................................................................................... 1
31 F-3405 Locknut - 1/2 ................................................................................................................... 3
32 D-5273 Locknut - 3/4 ................................................................................................................... 1
33 S-748 Jam Nut - 3/8 ................................................................................................................... 1
34 W-514 Hex Nut - 3/8 ................................................................................................................... 4
35 W-518 Hex Nut - 3/4 ................................................................................................................... 2
36 W-520 Hex Nut - 1 ...................................................................................................................... 1
37 C26859 Stud - 3/8 x 1 1/4 ............................................................................................................. 1
38 W-525 Lockwasher - 1/2 ............................................................................................................. 1
39 W-527 Lockwasher - 3/4 ............................................................................................................. 2
40 C-705 Lockwasher - 1 ................................................................................................................ 1
41 C18757 Washer - Retaining ........................................................................................................... 1
42 C-4436 1/8 x 7/8 Hair Pin Clip ...................................................................................................... 2
43 W-535 Cotter Pin - 1/4 x 1 1/2 .................................................................................................... 5
44 D-5244 Spiral Pin - 1/4 x 2 ........................................................................................................... 3
45 C18027 Spring - 1 1/4 ID x 2 1/2 Lg .............................................................................................. 1
46 S-3001 Spiral Pin - 3/16 x 1 ......................................................................................................... 1
47 D-5204 Knob - 3/8 UNC (Black) ................................................................................................... 1

Hitches - 5 Frame Hitch



3-6 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 4-1

Section 4:
Gauge Wheel

Gauge Wheel
Section 4:

Gauge Wheel 4-1

Gauge Wheel Assembly ............................................................................................4-2

Section Contents



4-2 May  2002 Magnum III Chisel Plow

Gauge Wheel
Gauge Wheel Assembly



Magnum III Chisel Plow May 2002 4-3

Gauge Wheel  - Gauge Wheel Assembly

Item Part No. Description Qty

1 C17329 Gauge Wheel Arm ............................................................................................................ 1
2 C17321 Castor Fork ...................................................................................................................... 1
3 C17324 Pivot Fork ........................................................................................................................ 1
4 C17297 Upper Clevis Rod ............................................................................................................. 1
5 C17298 Lower Clevis Rod ............................................................................................................. 1
6 C18764 Sleeve ............................................................................................................................. 1
7 C17149 Pivot Cap......................................................................................................................... 1
8 N16041 Adjustment Bolt ............................................................................................................... 1
9 V-339 Spring .............................................................................................................................. 1
10 V-3262 Spring Lug (Includes Item #20) ........................................................................................ 1
11 C-219 U-Bolt - 5/8 x 4 x 5 9/16................................................................................................... 4
12 C12379 Button Head Pin - 1/2 x 2.688 .......................................................................................... 2
13 W-510 Hex Bolt - 3/4 x 3 1/2 ....................................................................................................... 2
14 W-538 Flatwasher - 3/8 ............................................................................................................... 1
15 W-540 Flatwasher - 5/8 ............................................................................................................... 4
16 W-476 Flatwasher - 3/4 ............................................................................................................... 2
17 W-526 Lockwasher - 5/8 ............................................................................................................. 8
18 W-518 Hex Nut - 3/4 ................................................................................................................... 2
19 W-517 Hex Nut - 5/8 ................................................................................................................... 8
20 M-3388 Locknut - 3/8 ................................................................................................................... 1
21 W-728 Spiral Pin - 3/8 x 2 3/4 Lg ................................................................................................ 2
22 F12981 Hairpin - 1/8 ..................................................................................................................... 2
23 S-752 Grease Zerk - 1/4 Straight ............................................................................................... 2

V-3465 Spring Assembly - (includes Items 9 & 10)



4-4 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 5-1

Section 5:
Depth Control Hydraulics

Depth Control Hydraulics
Section 5:

Depth Control Hydraulics 5-1

25 ft with Single Wheels in Mainframe .......................................................................5-2
3 Frame with Dual  Wheels in Mainframe ...................................................................5-4
5 Frame .....................................................................................................................5-6

Section Contents



5-2 May  2002 Magnum III Chisel Plow

Depth Control Hydraulics
25 ft with Single Wheels in Mainframe



Magnum III Chisel Plow May 2002 5-3

Depth Control Hydraulics  -25 ft with Single Wheels in Mainframe

Item Part No. Description Qty

1 C26300 Depth Control Hydraulic Cylinder - 4 x 12 ......................................................................... 1
2 C26301 Depth Control Hydraulic Cylinder - 3 3/4 x 12 ................................................................... 1
3 C26302 Depth Control Hydraulic Cylinder - 3 1/2 x 12 ................................................................... 1
4 C29566 Depth Control Hydraulic Cylinder - 3 1/4 x 12 ................................................................... 1
5 C-4468 Hydraulic Hose - 1/2 x 24 - 7/8-14 FJIC ........................................................................... 1
6 F-5679 Hydraulic Hose - 1/2 x 96 - 7/8-14 MJIC x 7/8-14 FJIC .................................................... 2
7 C26259 Hydraulic Hose - 1/2 x 108 - 7/8-14FJIC .......................................................................... 2
8 C26343 Hydraulic Hose - 1/2 x 162 - 7/8-14 FJIC ......................................................................... 1
9 C29564 Hydraulic Hose - 1/2 x 252 - 7/8-14 FJIC x 1/2 MNPT ..................................................... 2
10 C26337 Hydraulic Hose - 1/2 x 276 - 7/8-14FJIC .......................................................................... 1
11 C28501 Depth Stop Valve ............................................................................................................. 2
12 C15975 Restrictor Valve ............................................................................................................... 1
13 C26333 Elbow - 45 deg - 7/8-14 MJIC x MORB ............................................................................ 4
14 C24585 Swivel Elbow - 90 deg...................................................................................................... 8
15 C16457 Adapter - 3/4 - 16 MORB x 1/2 FNPT .............................................................................. 2
16 K21212 Male Union - 1/2 NPT ...................................................................................................... 1
17 C-817 Male Tip - 1/2 FNPT ........................................................................................................ 2
18 C28505 Plug - 3/4 ORB ................................................................................................................ 2
19 S13336 Nylon Tie Strap - 1/2 x 28 1/4 .......................................................................................... 8
20 S29958 Tag - Hose ID - Depth Control - Raise .............................................................................. 1
21 S29959 Tag - Hose ID - Depth Control - Lower .............................................................................. 1
22 C26820 Hex Bolt - 5/16 x 4 1/2 ..................................................................................................... 2
23 W-522 Lockwasher - 5/16 ........................................................................................................... 2
24 W-513 Hex Nut - 5/16 ................................................................................................................. 2



5-4 May  2002 Magnum III Chisel Plow

Depth Control Hydraulics
3 Frame with Dual  Wheels in Mainframe



Magnum III Chisel Plow May 2002 5-5

Depth Control Hydraulics  - 3 Frame with Dual  Wheels in Mainframe

Item Part No. Description Qty

1 C26300 Depth Control Hydraulic Cylinder - 4 x 12 ......................................................................... 1
2 C26301 Depth Control Hydraulic Cylinder - 3 3/4 x 12 ................................................................... 1
3 C26302 Depth Control Hydraulic Cylinder - 3 1/2 x 12 ................................................................... 1
4 C29566 Depth Control Hydraulic Cylinder - 3 1/4 x 12 ................................................................... 1
5 C-4468 Hydraulic Hose - 1/2 x 24 - 7/8-14 FJIC ........................................................................... 1
6 H-4410 Hydraulic Hose - 1/2 x 96 - 7/8-14FJIC        For 25' Only ................................................. 2

N19345 Hydraulic Hose - 1/2 x 132 - 7/8-14 FJIC      For 31' Only ................................................ 2
N21721 Hydraulic Hose - 1/2 x 180 - 7/8-14 FJIC      For 40' Only ................................................ 2

7 N19345 Hydraulic Hose - 1/2 x 132 - 7/8-14 FJIC      For 25' & 31' Only ....................................... 1
N21721 Hydraulic Hose - 1/2 x 180 - 7/8-14 FJIC      For 40' Only ................................................ 1

8 C29564 Hydraulic Hose - 1/2 x 252 - 7/8-14 FJIC x 1/2 MNPT      For 25' & 31' O ........................ 2
N15041 Hydraulic Hose - 1/2 x 293 - 1/2 - MNPT x 7/8-14 FJIC     For 40' Only ........................... 2

9 C26337 Hydraulic Hose - 1/2 x 276 - 7/8-14FJIC       For 25' Only ................................................ 1
C29565 Hydraulic Hose - 1/2 x 360 - 7/8-14FJIC       For 31' Only ................................................ 1
C31369 Hydraulic Hose - 1/2 x 468 - 7/8-14FJIC       For 40' Only ................................................ 1

10 C28501 Depth Stop Valve ............................................................................................................. 2
11 C29588 Stop Plate ....................................................................................................................... 1
12 C15975 Restrictor Valve ............................................................................................................... 1
13 C26333 Elbow - 45 deg - 7/8-14 MJIC x MORB ............................................................................ 4
14 C24585 Swivel Elbow - 90 deg...................................................................................................... 8
15 C16457 Adapter - 3/4 - 16 MORB x 1/2 FNPT .............................................................................. 2
16 K21212 Male Union - 1/2 NPT ...................................................................................................... 1
17 C-817 Male Tip - 1/2 FNPT ........................................................................................................ 2
18 C28505 Plug - 3/4 ORB ................................................................................................................ 2
19 S13336 Nylon Tie Strap - 1/2 x 28 1/4 .......................................................................................... 8
20 S29958 Tag - Hose ID - Depth Control - Raise .............................................................................. 1
21 S29959 Tag - Hose ID - Depth Control - Lower .............................................................................. 1
22 C26820 Hex Bolt - 5/16 x 4 1/2 ..................................................................................................... 2
23 W-522 Lockwasher - 5/16 ........................................................................................................... 2
24 W-513 Hex Nut - 5/16 ................................................................................................................. 2
25 D-5488 Flatwasher - 5/16 ............................................................................................................. 2
26 C29572 Left Knuckle Joint ............................................................................................................ 1



5-6 May  2002 Magnum III Chisel Plow

Depth Control Hydraulics
5 Frame



Magnum III Chisel Plow May 2002 5-7

Depth Control Hydraulics  - 5 Frame

Item Part No. Description Qty

1 C26300 Depth Control Hydraulic Cylinder - 4 x 12 ......................................................................... 2
2 C26301 Depth Control Hydraulic Cylinder - 3 3/4 x 12 ................................................................... 2
3 C26302 Depth Control Hydraulic Cylinder - 3 1/2 x 12 ................................................................... 2
4 C-2020 Hitch Control Hydraulic Cylinder - 4 x 12 .......................................................................... 2
5 C-4383 Hydraulic Hose - 1/2 x 20 - 7/8-14 FJIC ........................................................................... 2
6 C14841 Hydraulic Hose - 1/2 x 120 - 7/8 FJIC x 1/2 NPT ............................................................. 2
7 C26345 Hydraulic Hose - 1/2 x 126 - 7/8-14 FJIC ......................................................................... 2
8 N19365 Hydraulic Hose - 1/2 x 140 - 7/8-14 FJIC ......................................................................... 2
9 N21721 Hydraulic Hose - 1/2 x 180 - 7/8-14 FJIC ......................................................................... 2
10 S29841 Hydraulic Hose - 1/2 x 222 - 7/8-14 FJIC ......................................................................... 2
11 C26337 Hydraulic Hose - 1/2 x 276 - 7/8-14 FJIC ......................................................................... 2
12 C28501 Depth Stop Valve ............................................................................................................. 2
13 C29588 Stop Plate ....................................................................................................................... 1
14 C15975 Restrictor Valve ............................................................................................................... 1
15 C26333 Elbow - 45 deg - 7/8-14 MJIC x MORB ............................................................................ 6
16 C-4400 Elbow - 5/8 MJIC x 1/2 MNPT - 90 deg............................................................................ 4
17 C24585 Swivel Elbow - 90 deg...................................................................................................... 8
18 C-4469 Male Connector - 5/8 MJIC .............................................................................................. 2
19 C14840 Connector - 1/2 MORB x 5/8 MJIC .................................................................................. 3
20 C16457 Adapter - 3/4 - 16 MORB x 1/2 FNPT .............................................................................. 2
21 K21212 Male Union - 1/2 NPT ...................................................................................................... 1
22 F24559 Male Tee - w/2 (2) 7/8-14 MJIC x (1) 7/8-14 FJIC ............................................................. 1
23 C28505 Plug - 3/4 ORB ................................................................................................................ 1
24 C26820 Hex Bolt - 5/16 x 4 1/2 ..................................................................................................... 2
25 W-522 Lockwasher - 5/16 ........................................................................................................... 2
26 W-513 Hex Nut - 5/16 ................................................................................................................. 2
27 C-817 Male Tip - 1/2 FNPT ........................................................................................................ 2
28 S13336 Nylon Tie Strap - 1/2 x 28 1/4 .......................................................................................... 8
29 S29958 Tag - Hose ID - Depth Control - Raise .............................................................................. 1
30 S29959 Tag - Hose ID - Depth Control - Lower .............................................................................. 1
31 C-4698 Nylon Oil Line Clamp ....................................................................................................... 4
32 W-429 Hex Bolt - 3/8 x 2 1/2 ....................................................................................................... 2
33 W-538 Flatwasher - 3/8 ............................................................................................................... 2
34 M-3388 Locknut - 3/8 - Unitorque ................................................................................................. 2
35 D-5488 Flatwasher - 5/16 ............................................................................................................. 2
36 C31322 Depth Stop Valve Bracket ................................................................................................ 1



5-8 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 6-1

Section 6:
Wing Lift Hydraulics

Wing Lift Hydraulics
Section 6:

Wing Lift Hydraulics 6-1

3 Frame .....................................................................................................................6-2
5 Frame .....................................................................................................................6-4

Section Contents



6-2 May  2002 Magnum III Chisel Plow

Wing Lift Hydraulics
3 Frame



Magnum III Chisel Plow May 2002 6-3

Wing Lift Hydraulics - 3 Frame

Item Part No. Description Qty

1 C14404 Winglift Hydraulic Cylinder - 3 1/2 x 28 ............................................................................ 2
C14834 Winglift Hydraulic Cylinder - 4 1/2 x 28    (For 31' and 40' Units only) ............................... 2

2 S22406 Hydraulic Hose - 1/4 x 72 - 9/16-18 FJIC ......................................................................... 1
3 H18266 Hydraulic Hose - 1/4 x 80 - 9/16-18 FJIC ......................................................................... 1
4 D17845 Hydraulic Hose - 1/4 x 198 - 9/16-18 FJIC ....................................................................... 1

F14659 Hydraulic Hose - 1/4 x 230 - 9/16-18 FJIC     (For 40' Units Only) .................................... 1
5 F14659 Hydraulic Hose - 1/4 x 230 - 9/16-18 FJIC ....................................................................... 1

D15435 Hydraulic Hose - 1/4 x 285 - 9/16-18 FJIC     (For 40' Units Only) .................................... 1
6 D17846 Hydraulic Hose - 1/4 x 285 - 9/16-18 FJIC x 1/4 MNPT ................................................... 2

D13692 Hydraulic Hose - 1/4 x 342 - 9/16-18 FJIC x 1/4 MNPT  (For 40' Units Only) ................... 2
7 F-3864 Swivel Elbow - 90 deg - 3/8-14 MJIC x 1/4 MNPT ........................................................... 4
8 C-686 Reducer - 1/4 - 1/2 NPT ................................................................................................... 2
9 C-4393 Male Tee - 3/8 MJIC ......................................................................................................... 2
10 C-817 Male Tip - 1/2 FNPT ........................................................................................................ 2
11 S13336 Nylon Tie Strap - 1/2 x 28 1/4 .......................................................................................... 8
12 S29960 Tag - Hose ID - Depth Control - Fold ................................................................................ 1
13 S29961 Tag - Hose ID - Depth Control - Unfold ............................................................................. 1



6-4 May  2002 Magnum III Chisel Plow

Wing Lift Hydraulics
5 Frame



Magnum III Chisel Plow May 2002 6-5

Wing Lift Hydraulics - 5 Frame

Item Part No. Description Qty

1 C-2145 Winglift Hydraulic Cylinder - 4 1/2 x 24 ............................................................................ 2
2 C14834 Winglift Hydraulic Cylinder - 4 1/2 x 28 ............................................................................ 2
3 C-4467 Hydraulic Hose - 1/4 x 16 - 9/168-18 FJIC ....................................................................... 2
4 C15349 Hydraulic Hose - 1/4 x 48 - 9/16-18 FJIC ......................................................................... 1
5 H18266 Hydraulic Hose - 1/4 x 80 - 9/16-18 FJIC ......................................................................... 1
6 S22406 Hydraulic Hose - 1/4 x 72 - 9/16-18 FJIC ......................................................................... 2
7 D17845 Hydraulic Hose - 1/4 x 198 - 9/16-18 FJIC    (For 43' Only) .............................................. 1

F14659 Hydraulic Hose - 1/4 x 230 - 9/16-18 FJIC    (For 50' Only) .............................................. 1
8 C26340 Hydraulic Hose - 1/4 x 252 - 9/16-18 FJIC ....................................................................... 1
9 D13692 Hydraulic Hose - 1/4 x 342 - 9/16-18 FJIC x 1/4 MNRP ................................................... 2
10 C31393 Flow Divider Valve ........................................................................................................... 1
11 F-3864 Swivel Elbow - 90 deg - 3/8-14 MJIC x 1/4 MNPT ........................................................... 4
12 N29358 Connector - 9/16 - 18 MJIC x MORB ............................................................................... 3
13 C-4395 Branch Tee - w/2 (2) 3/8 MJIC x (1) 1/4 MNPT ................................................................. 4
14 C-4393 Male Tee - 3/8 MJIC ......................................................................................................... 1
15 C-686 Reducer - 1/4 - 1/2 NPT ................................................................................................... 2
16 C-817 Male Tip - 1/2 FNPT ........................................................................................................ 2
17 S13336 Nylon Tie Strap - 1/2 x 28 1/4 .......................................................................................... 8
18 S29960 Tag - Hose ID - Depth Control - Fold ................................................................................ 1
19 S29961 Tag - Hose ID - Depth Control - Unfold ............................................................................. 1
20 C-1471 Hex Bolt - 1/4 x 1 3/4 ....................................................................................................... 2
21 D-5277 Locknut - 1/4 - Serrated ................................................................................................... 2



6-6 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 7-1

Section 7:
Wheels

Wheels
Section 7:

Wheels 7-1

Wheel & Hub Assembly .............................................................................................7-2
Gauge Wheel & Hub Assembly ..................................................................................7-3

Section Contents



7-2 May  2002 Magnum III Chisel Plow

Wheels
Wheel & Hub Assembly

Item Part No. Description Qty

1 C-1473 Rim - 6 Bolt - 15 x 8 ........................................................................................................ As Req

2 C-1491 Tire - 95L x 15 - (6 Ply Rating)       For 25', 31', 40', 45' and 50' ........................................ As Req

2A W12884 Tire - 95L x 15FI - (Load Range D)    For 25', 31', 40' and 43' Mainframes ........................ As Req

2B K-5688 Tire - 11L x 15FI - (Load Range D)    For 50' Mainframe ................................................... As Req

3 C-1463 Heavy Duty Hub (Includes Items 6, 7 & 10) ..................................................................... 1
4 C-1522 Dust Cap ......................................................................................................................... 1
5 W-1474 Outer Wheel Bearing ........................................................................................................ 1
6 W-1537 Outer Bearing Cup ........................................................................................................... 1
7 W-1538 Inner Bearing Cup ............................................................................................................ 1
8 W-1475 Inner Wheel Bearing ......................................................................................................... 1
9 C-1521 Seal ................................................................................................................................. 1
10 S-752 Grease Zerk - 1/4 NPT Straight ....................................................................................... 1
11 W-1416 Cotter Pin - 3/16 x 1 1/2 ................................................................................................... 1
12 W-1383 Wheel Stud Bolt - 9/16 x 1 11/16 ..................................................................................... 6
13 C-3258 Flatwasher - 2 OD x 1 1/16 ID x 3/16 ............................................................................... 1
14 S-1311 Slotted Nut - 1 SAE ......................................................................................................... 1
15 W-3328 Valve Stem - TR-415 ........................................................................................................ 1



Magnum III Chisel Plow May 2002 7-3

Wheels
Gauge Wheel & Hub Assembly

Item Part No. Description Qty

1 C17321 Castor Fork ...................................................................................................................... 1
2 C17175 Spindle ............................................................................................................................ 1
3 C17173 Lug .................................................................................................................................. 1
4 D-4949 Spacer ............................................................................................................................. 2
5 D-5402 Hub Seal .......................................................................................................................... 2
6 W-1474 Bearing Cone ................................................................................................................... 2
7 W-1537 Bearing Cup ..................................................................................................................... 2
8 D-4837 Straddle Hub .................................................................................................................... 1
9 D-5498 Flatwasher - 1 .................................................................................................................. 1
10 S-1311 Slotted Nut - 1 ................................................................................................................. 1
11 D-5238 Cotter Pin - 3/16 x 1 3/4 Lg .............................................................................................. 1
12 C-1491 Tire - 95 x 15 - (6 Ply Rating) ........................................................................................... 1
13 C-1473 Rim - 15 x 8 - 6 Hole ........................................................................................................ 1
14 W-3328 Valve Stem - TR-415 ........................................................................................................ 1
15 W-1383 Wheel Stub Bolt - 9/16 ..................................................................................................... 6
16 W-500 Hex Bolt - 5/8 x 2 1/4 (Used with extension item 20) ....................................................... 2

16A W-498 Hex Bolt - 5/8 x 1 3/4 (Used without extension item 20) ................................................... 2
17 W-526 Lockwasher - 5/8 ............................................................................................................. 6
18 W-517 Hex Nut - 5/8 ................................................................................................................... 6
19 D-5426 Grease Zerk - 1/4 x 45 deg .............................................................................................. 1
20 C18674 Extension - Gauge Wheel ................................................................................................ 2
21 W-498 Hex Bolt - 5/8 x 1 3/4 ....................................................................................................... 4



7-4 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 8-1

Section 8:
Hydraulic Cylinders

Hydraulic Cylinders
Section 8:

Hydraulic Cylinders 8-1

Depth Control Cylinders .............................................................................................8-2
Hitch Control Cylinder ................................................................................................8-4
Depth Stop  Valve Assembly .....................................................................................8-5
Wing Lift Cylinders.....................................................................................................8-6

Section Contents



8-2 May  2002 Magnum III Chisel Plow

Hydraulic Cylinders
Depth Control Cylinders

Item Part No. Description Qty

C26300 - 4 x12 - GLAND-BYPASS CYLINDER
1 C26238 Barrel - 4 x 12 Gland-Bypass ......................................................................................................... 1
2 C-2031 Piston - 4 DIa - 7/8 Shaft ................................................................................................................. 1
3 C26290 Gland - 4 Dia - 1 3/8 Shaft .............................................................................................................. 1
4 C26187 Cylinder Shaft - 1 3/8 Dia ............................................................................................................... 1
5 C-2023 Collar - 4" Cylinder ......................................................................................................................... 1
6 C-2187 1 OD x 1/16 C/S 90D BUNA O-RING ............................................................................................. 1
7 C26265 1 3/8 ID x 3/16 C/S 90D URTH WIPER .......................................................................................... 1
8 C26264 1 3/8 ID x 5/16 90D URTH U-CUP ................................................................................................. 1
9 C-2030 4 OD x 3/16 C/S 90D BUNA O-RING ............................................................................................. 1

10 C-2025 4 OD x 3/16 C/S 90D URTH O-RING ............................................................................................. 1
11 C-2215 3 7/8 OD x 1/16 C/S 70A BUNA-N O-RING.................................................................................... 1
12 C-2017 Locknut - 7/8 UNF Unitorque ......................................................................................................... 1
13 C26304 Part # Plate for C26300 .................................................................................................................. 1
14 C22361 Sleeve - Outer ................................................................................................................................. 1
15 C10466 Snap Ring - Waldes #5100-212 .................................................................................................... 1
16 C-2004 Inner Stroke Control Sleeve ........................................................................................................... 1
17 C26188 Cast Clevis - 1 1/4 Dia Pin ............................................................................................................. 1
18 W-477 Hex Bolt - 3/8 x 1 1/2 Lg ................................................................................................................. 1
19 W-523 Lockwasher - 3/8 ............................................................................................................................ 1
20 W-514 Hex Nut - 3/8 ................................................................................................................................... 1
21 C25999 Spacer - Cylinder Stroke - Aluminum       (Optional) ...................................................................... 1

C26300 Cylinder Assembly (Includes All Above Items)
C26308 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)



Magnum III Chisel Plow May 2002 8-3

Item Part No. Description Qty

C26301 - 3 3/4 x12 - GLAND-BYPASS CYLINDER
1 C26237 Barrel - 3 3/4 x 12 Gland-Bypass ................................................................................................... 1
2 C26291 Piston - 3 3/4 DIa - 7/8 Shaft ........................................................................................................... 1
3 C26289 Gland - 3 3/4 Dia - 1 3/8 Shaft ........................................................................................................ 1
4 C26187 Cylinder Shaft - 1 3/8 Dia ............................................................................................................... 1
5 C26292 Collar - 3 3/4" Cylinder ................................................................................................................... 1
6 C-2187 1 OD x 1/16 C/S 90D BUNA O-RING ............................................................................................. 1
7 C26265 1 3/8 ID x 3/16 C/S 90D URTH WIPER .......................................................................................... 1
8 C26264 1 3/8 ID x 5/16 90D URTH U-CUP ................................................................................................. 1
9 C26262 3 3/4 OD x 3/16 C/S 90D BUNA O-RING ....................................................................................... 1

10 C26261 3 3/4 OD x 3/16 C/S 90D URTH O-RING ....................................................................................... 1
11 C26263 3 5/8 OD x 1/16 C/S 70D BUNA O-RING ....................................................................................... 1
12 C-2017 Locknut - 7/8 UNF Unitorque ......................................................................................................... 1
13 C26305 Part # Plate for C26301 .................................................................................................................. 1
14 C22361 Sleeve - Outer ................................................................................................................................. 1
15 C10466 Snap Ring - Waldes #5100-212 .................................................................................................... 1
16 C-2004 Inner Stroke Control Sleeve ........................................................................................................... 1
17 C26188 Cast Clevis - 1 1/4 Dia Pin ............................................................................................................. 1
18 W-477 Hex Bolt - 3/8 x 1 1/2 Lg ................................................................................................................. 1
19 W-523 Lockwasher - 3/8 ............................................................................................................................ 1
20 W-514 Hex Nut - 3/8 ................................................................................................................................... 1

C26301 Cylinder Assembly (Includes All Above Items)
C26309 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)

C26302 - 3 1/2 x12 - GLAND-BYPASS CYLINDER
1 C26288 Barrel - 3 1/2 x 12 Gland-Bypass ................................................................................................... 1
2 C-2039 Piston - 3 1/2 DIa - 7/8 Shaft ........................................................................................................... 1
3 C-2037 Gland - 3 1/2 Dia - 1 1/4 Shaft ........................................................................................................ 1
4 C26194 Cylinder Shaft - 1 1/4 Dia ............................................................................................................... 1
5 C-2028 Collar - 3 1/2 Cylinder .................................................................................................................... 1
6 C-2187 1 OD x 1/16 C/S 90D BUNA O-RING ............................................................................................. 1
7 C-2007 1 1/4 ID x 3/16 C/S 90D URTH WIPER .......................................................................................... 1
8 C-2008 1 1/4 ID x 5/16 90D URTH U-CUP ................................................................................................. 1
9 C-2029 3 1/2 OD x 3/16 C/S 90D BUNA O-RING ....................................................................................... 1

10 C-2022 3 1/2 OD x 3/16 C/S 90D URTH O-RING ....................................................................................... 1
11 C-2214 3 OD x 1/16 C/S 70D BUNA O-RING ............................................................................................. 1
12 C-2017 Locknut - 7/8 UNF Unitorque ......................................................................................................... 1
13 C26306 Part # Plate for C26302 .................................................................................................................. 1
14 C22361 Sleeve - Outer ................................................................................................................................. 1
15 C10466 Snap Ring - Waldes #5100-212 .................................................................................................... 1
16 C-2004 Inner Stroke Control Sleeve ........................................................................................................... 1
17 C26188 Cast Clevis - 1 1/4 Dia Pin ............................................................................................................. 1
18 W-477 Hex Bolt - 3/8 x 1 1/2 Lg ................................................................................................................. 1
19 W-523 Lockwasher - 3/8 ............................................................................................................................ 1
20 W-514 Hex Nut - 3/8 ................................................................................................................................... 1

C26302 Cylinder Assembly (Includes All Above Items)
C-2036 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)

C29566 - 3 1/4 x12 - GLAND-BYPASS CYLINDER
1 C31326 Barrel - 3 1/4 x 12 Gland-Bypass ................................................................................................... 1
2 C31328 Piston - 3 1/4 DIa - 7/8 Shaft ........................................................................................................... 1
3 C31329 Gland - 3 1/4 Dia - 1 1/4 Shaft ........................................................................................................ 1
4 C26194 Cylinder Shaft - 1 1/4 Dia ............................................................................................................... 1
5 C31330 Collar - 3 1/4" Cylinder ................................................................................................................... 1
6 C-2187 1 OD x 1/16 C/S 90D BUNA O-RING ............................................................................................. 1
7 C-2007 1 1/4 ID x 3/16 C/S 90D URTH WIPER .......................................................................................... 1
8 C-2008 1 1/4 ID x 5/16 90D URTH U-CUP ................................................................................................. 1
9 C31332 3 1/4 OD x 3/16 C/S 90D BUNA O-RING ....................................................................................... 1

10 C-2110 3 1/4 OD x 3/16 C/S 90D URTH O-RING ....................................................................................... 1
11 C-2214 3 OD x 1/16 C/S 70A BUNA-N O-RING.......................................................................................... 1
12 C-2017 Locknut - 7/8 UNF Unitorque ......................................................................................................... 1
13 C31334 Part # Plate for C29566 .................................................................................................................. 1
14 C22361 Sleeve - Outer ................................................................................................................................. 1
15 C10466 Snap Ring - Waldes #5100-212 .................................................................................................... 1
16 C-2004 Inner Stroke Control Sleeve ........................................................................................................... 1
17 C26188 Cast Clevis - 1 1/4 Dia Pin ............................................................................................................. 1
18 W-477 Hex Bolt - 3/8 x 1 1/2 Lg ................................................................................................................. 1
19 W-523 Lockwasher - 3/8 ............................................................................................................................ 1
20 W-514 Hex Nut - 3/8 ................................................................................................................................... 1

C29566 Cylinder Assembly (Includes All Above Items)
C31335 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)

Hydraulic Cylinders - Depth Control Cylinders



8-4 May  2002 Magnum III Chisel Plow

Hydraulic Cylinders
Hitch Control Cylinder

Item Part No. Description Qty

C-2020 - 4 x12 - BUTT-BYPASS CYLINDER
1 C-2024 Barrel - 4 x 12 Butt-Bypass ............................................................................................. 1
2 C-2031 Piston - 4 DIa - 7/8 Shaft ................................................................................................. 1
3 C-2026 Gland - 4 Dia - 1 1/4 Shaft ............................................................................................... 1
4 C-2027 Cylinder Shaft - 1 1/4 Dia ................................................................................................. 1
5 C-2023 Collar - 4" Cylinder ........................................................................................................... 1
6 C-2187 1 OD x 1/16 C/S 90D BUNA O-RING ............................................................................... 1
7 C-2007 1 1/4 ID x 3/16 C/S 90D URTH WIPER ............................................................................ 1
8 C-2008 1 1/4 ID x 5/16 90D URTH U-CUP ................................................................................... 1
9 C-2030 4 OD x 3/16 C/S 90D BUNA O-RING ............................................................................... 1
10 C-2025 4 OD x 3/16 C/S 90D URTH O-RING ............................................................................... 1
11 C-2215 3 7/8 OD x 1/16 C/S 70A BUNA-N O-RING ..................................................................... 1
12 C-2017 Locknut - 7/8 UNF Unitorque ............................................................................................ 1
13 C-2033 Part # Plate for C-2020 .................................................................................................... 1

C-2020 Cylinder Assembly (Includes All Above Items)
C-2021 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)



Magnum III Chisel Plow May 2002 8-5

Hydraulic Cylinders
Depth Stop  Valve Assembly

Item Part No. Description Qty

1 C28894 Valve Body - Depth Stop ................................................................................................. 1
2 C28890 Depth Stop Valve Cartridge .............................................................................................. 1
3 C28891 O-Ring - 3/4 ID x 15/16 OD .............................................................................................. 1
4 C28892 O-Ring - 5/8 ID x 3/4 OD ................................................................................................. 1
5 C28893 Backup Ring - 21/32 ID x 3/4 OD..................................................................................... 1
6 C28505 Plug - 3/4 ORB ................................................................................................................ 1

C28501 Depth Stop Valve Assembly (Includes All Above Items Except #6)



8-6 May  2002 Magnum III Chisel Plow

Hydraulic Cylinders
Wing Lift Cylinders

Item Part No. Description Qty

C14404 - 3 1/2 x 28 - CYLINDER
1 C12840 Shaft - 1 3/4 x 38 1/8 ....................................................................................................... 1
2 C-2028 Collar ............................................................................................................................... 1
3 C14604 Barrel ............................................................................................................................... 1
4 C-2137 Gland ............................................................................................................................... 1
5 C14605 Piston .............................................................................................................................. 1
6 C-2136 1 3/4 ID x 3/16 C/S 90D URTH Wiper .............................................................................. 1
7 C-2135 1 3/4 ID x 3/8 90D URTH U-Cup ...................................................................................... 1
8 C-2214 3 OD x 1/16 C/S 70D BUNA O-Ring ................................................................................ 1
9 C-2029 3 1/2 OD x 3/16 C/S 90D BUNA O-Ring .......................................................................... 2
10 C13282 1 1/8 OD x 1/16 C/S 90D BUNA O-Ring .......................................................................... 1
11 C15385 Backup Washer - 3 1/2 Dia ............................................................................................... 2
12 C13763 Locknut - 1-14 UNS Unitorque ......................................................................................... 1
13 C14594 Part No Decal .................................................................................................................. 1
14 C14606 Spacer ............................................................................................................................. 1

C14404 Cylinder Assembly (Includes All Above Items)
S-1270 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)



Magnum III Chisel Plow May 2002 8-7

Item Part No. Description Qty

C14834 - 4 1/2 x 28 - CYLINDER
1 C32024 Shaft - 1 3/4 x 38 1/8 ....................................................................................................... 1
2 C-2155 Collar ............................................................................................................................... 1
3 C-2196 Barrel ............................................................................................................................... 1
4 C-2154 Gland ............................................................................................................................... 1
5 C12836 Piston .............................................................................................................................. 1
6 C-2136 1 3/4 ID x 3/16 C/S 90D URTH Wiper .............................................................................. 1
7 C-2135 1 3/4 ID x 3/8 90D URTH U-Cup ...................................................................................... 1
8 C-2215 3 7/8 OD x 1/16 C/S 70A BUNA-N O-Ring ....................................................................... 1
9 C-2164 4 1/2 OD x 3/16 C/S 90D BUNA O-Ring .......................................................................... 2
10 C13282 1 1/8 OD x 1/16 C/S 90D BUNA O-Ring .......................................................................... 1
11 C15387 Backup Washer - 4 1/2 Dia ............................................................................................... 2
12 C13763 Locknut - 1-14 UNS Unitorque ......................................................................................... 1
13 C14931 Part No Decal for C14834 ................................................................................................ 1
14 C14606 Spacer ............................................................................................................................. 1

C14834 Cylinder Assembly (Includes All Above Items)
C12849 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)

C-2145 - 4 1/2 x 24 - CYLINDER
1 C12842 Shaft - 1 3/4 x 31 7/8 ....................................................................................................... 1
2 C-2155 Collar ............................................................................................................................... 1
3 C-2159 Barrel ............................................................................................................................... 1
4 C-2154 Gland ............................................................................................................................... 1
5 C12836 Piston .............................................................................................................................. 1
6 C-2136 1 3/4 ID x 3/16 C/S 90D URTH Wiper .............................................................................. 1
7 C-2135 1 3/4 ID x 3/8 90D URTH U-Cup ...................................................................................... 1
8 C-2215 3 7/8 OD x 1/16 C/S 70A BUNA-N O-Ring ....................................................................... 1
9 C-2164 4 1/2 OD x 3/16 C/S 90D BUNA O-Ring .......................................................................... 2
10 C13282 1 1/8 OD x 1/16 C/S 90D BUNA O-Ring .......................................................................... 1
11 C15387 Backup Washer - 4 1/2 Dia ............................................................................................... 2
12 C13763 Locknut - 1-14 UNS Unitorque ......................................................................................... 1
13 C-2160 Part No Decal for C-2145 ................................................................................................. 1
14 C14606 Spacer ............................................................................................................................. 1

C14834 Cylinder Assembly (Includes All Above Items)
C12849 Seal Kit (Includes Items #6, 7, 8, 9, 10 & 11)

Hydraulic Cylinders - Wing Lift Cylinders



8-8 May  2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 9-1

Section 9:
Trip Assembly

Trip Assembly
Section 9:

Trip Assembly 9-1

LH 755 Trip - Prior to Spring 2002...............................................................................9-2
LH 755 Trip - Spring 2002 to Present ..........................................................................9-4

Section Contents



9-2 May 2002 Magnum III Chisel Plow

Trip
LH 755 Trip - Prior to Spring 2002



Magnum III Chisel Plow May 2002 9-3

Trip - LH 755 Trip - Prior to Spring 2002

Item Part No. Description Qty

1 C26502 Mounting Bracket ............................................................................................................ 1
2 C26522 Shank Holder Casting Assembly (Includes Items #13) .................................................... 1
3 C26528 Trip Rocker Assembly (Includes Items #14) ..................................................................... 1
4 F12499 Spring Rod ....................................................................................................................... 1
5 C26518 Strap - Compression ........................................................................................................ 2
6 C31325 Spring .............................................................................................................................. 1
7 C31388 Spring Sleeve .................................................................................................................. 1
8 C26513 Spring Plug ...................................................................................................................... 1
9 C18622 Clamp - Shank Holder ...................................................................................................... 1
10 C26506 Strap - Mounting .............................................................................................................. 2
11 C26523 Shank - 30" x 1 1/4 Thick ................................................................................................ 1
12 C26517 Spacer - 5/8 OD x 3 Lg .................................................................................................... 1
13 C24979 Bushing - Shank Casting ................................................................................................. 2
14 C26525 Bushing - Pivot ................................................................................................................ 2
15 C26515 Pin - Lower Pivot - 3/4 x 4 Lg........................................................................................... 1
16 C26514 Pin - Rocker Pivot - 3/4 x 4 15/32 UL .............................................................................. 1
17 C26529 Pin - Shank Pivot - 1 1/8 x 6 Lg ....................................................................................... 1
18 F-1767 Hex Bolt - 5/16 x 3/4 Lg ................................................................................................... 1
19 N15196 Hex Bolt - 5/16 x 4 Lg ...................................................................................................... 1
20 C26530 Hex Bolt - 1/2 x 12 1/2 Lg Grade 8 .................................................................................. 1
21 C-3016 Hex Bolt - 5/8 x 3 Lg ........................................................................................................ 2
22 C-695 Hex Bolt - 3/4 x 2 Lg ........................................................................................................ 4

22A W-1553 Hex Bolt - 3/4 x 2 1/4 Lg  (Optional - Used with Item #32 Spacer Only) ........................... 4
23 W-509 Hex Bolt - 3/4 x 2 1/2 Lg .................................................................................................. 1
24 C31385 Washer - Spring Centering ............................................................................................... 1
25 W-526 Lockwasher - 5/8 ............................................................................................................. 2
26 W-527 Lockwasher - 3/4 ............................................................................................................. 1
27 C32925 Locknut - 5/16 Centre Lock .............................................................................................. 2
28 W-517 Hex Nut - 5/8 ................................................................................................................... 2
29 W-518 Hex Nut - 3/4 ................................................................................................................... 1
30 W-530 Cotter Pin - 5/32 x 1 Lg .................................................................................................... 1
31 C24468 Flatwasher - 1.75 OD x .813 ID x .188 thick .................................................................... 4
32 C31395 Spring Assembly (Includes Items #4, 6, 7, 8, 20, and 24) ................................................ 1
33 C26573 Spacer - 1/4" (Optional) ................................................................................................... 1

C26576 Spacer Kit - 1/4" (Includes Items #22A & 33)



9-4 May 2002 Magnum III Chisel Plow

Trip
LH 755 Trip - Spring 2002 to Present



Magnum III Chisel Plow May 2002 9-5

Trip - LH 755 Trip - Spring 2002 to Present

Item Part No. Description Qty

1 C33951 Mounting Bracket - HD .................................................................................................... 1
2 C26522 Shank Holder Casting Assembly (Includes Items #13) .................................................... 1
3 C26528 Trip Rocker Assembly (Includes Items #14) ..................................................................... 1
4 F12499 Spring Rod ....................................................................................................................... 1
5 C26518 Strap - Compression ........................................................................................................ 2
6 C31325 Spring .............................................................................................................................. 1
7 C31388 Spring Sleeve .................................................................................................................. 1
8 C26513 Spring Plug ...................................................................................................................... 1
9 C33955 Clamp - Shank Holder ...................................................................................................... 1
10 C26506 Strap - Mounting .............................................................................................................. 2
11 C26523 Shank - 30" x 1 1/4 Thick ................................................................................................ 1
12 C26517 Spacer - 5/8 OD x 3 Lg .................................................................................................... 1
13 C24979 Bushing - Shank Casting ................................................................................................. 2
14 C26525 Bushing - Pivot ................................................................................................................ 2
15 C26515 Pin - Lower Pivot - 3/4 x 4 Lg........................................................................................... 1
16 C26514 Pin - Rocker Pivot - 3/4 x 4 15/32 UL .............................................................................. 1
17 C26529 Pin - Shank Pivot - 1 1/8 x 6 Lg ....................................................................................... 1
18 F-1767 Hex Bolt - 5/16 x 3/4 Lg ................................................................................................... 1
19 N15196 Hex Bolt - 5/16 x 4 Lg ...................................................................................................... 1
20 C26530 Hex Bolt - 1/2 x 12 1/2 Lg Grade 8 .................................................................................. 1
21 T-5252 Hex Bolt - 5/8 x 3 1/4 Lg .................................................................................................. 2
22 C33957 Carriage Bolt - 3/4 x 3 Lg ................................................................................................. 4

22A W-1553 Hex Bolt - 3/4 x 2 1/4 Lg  (Optional - Used with Item #32 Spacer Only) ........................... 4
23 W-509 Hex Bolt - 3/4 x 2 1/2 Lg .................................................................................................. 1
24 C31385 Washer - Spring Centering ............................................................................................... 1
25 W-526 Lockwasher - 5/8 ............................................................................................................. 2
26 W-527 Lockwasher - 3/4 ............................................................................................................. 1
27 C32925 Locknut - 5/16 Centre Lock .............................................................................................. 2
28 W-517 Hex Nut - 5/8 ................................................................................................................... 2
29 W-518 Hex Nut - 3/4 ................................................................................................................... 1
30 W-530 Cotter Pin - 5/32 x 1 Lg .................................................................................................... 1
31 C24468 Flatwasher - 1.75 OD x .813 ID x .188 thick .................................................................... 4
32 D12942 Locknut - 3/4 Serrated ..................................................................................................... 1
33 C31395 Spring Assembly (Includes Items #4, 6, 7, 8, 20, and 24) ................................................ 1
34 C26573 Spacer - 1/4" (Optional) ................................................................................................... 1

C26501 LH 755 Trip Assembly (Includes All Above Items)



9-6 May 2002 Magnum III Chisel Plow

NOTES:



Magnum III Chisel Plow May 2002 Index-i

Index
B

BW-11  2-3, 2-5, 2-13, 2-
15, 2-17, 2-19

C

C-1429  1-3, 1-5, 1-7, 1-9, 1-
11, 2-13, 2-15, 2-17, 2-
19, 3-3, 3-5

C-1463  7-2
C-1471  6-5
C-1473  7-2, 7-3
C-1491  7-2, 7-3
C-1521  7-2
C-1522  7-2
C-1943  2-13, 2-15, 2-17, 2-

19
C-2004  8-2, 8-3
C-2007  8-3, 8-4
C-2008  8-3, 8-4
C-2017  8-2, 8-3, 8-4
C-2020  3-5, 5-7, 8-4
C-2021  8-4
C-2022  8-3
C-2023  8-2, 8-4
C-2024  8-4
C-2025  8-2, 8-4
C-2026  8-4
C-2027  8-4
C-2028  8-3, 8-6
C-2029  8-3, 8-6
C-2030  8-2, 8-4
C-2031  8-2, 8-4
C-2033  8-4
C-2036  8-3
C-2037  8-3
C-2039  8-3
C-2110  8-3
C-2135  8-6, 8-7
C-2136  8-6, 8-7
C-2137  8-6
C-2145  1-9, 1-11, 6-5, 8-7
C-2154  8-7
C-2155  8-7
C-2159  8-7
C-2160  8-7
C-2164  8-7
C-2187  8-2, 8-3, 8-4
C-219  1-3, 1-5, 1-7, 1-9, 1-

11, 1-14, 2-7, 2-9, 2-11, 2-
17, 2-19, 4-3

C-2196  8-7
C-2214  8-3, 8-6
C-2215  8-2, 8-4, 8-7
C-3016  9-3
C-3258  7-2

C-3525  2-3, 2-5, 2-17, 2-19
C-3721  1-3, 1-5, 1-9, 1-

11, 2-3, 2-5, 2-7, 2-9, 2-11
C-3724  1-7, 1-9, 1-11
C-3902  1-3, 1-5, 1-7, 1-9, 1-

11
C-3923  1-3, 1-5
C-3927  1-3, 1-5
C-4262  1-3, 1-5, 1-7, 1-9, 1-

11
C-4383  5-7
C-4393  6-3, 6-5
C-4395  6-5
C-4400  5-7
C-4435  3-3, 3-5
C-4436  3-3, 3-5
C-4438  3-3, 3-5
C-4467  6-5
C-4468  5-3, 5-5
C-4469  5-7
C-4475  3-5
C-4569  1-7, 1-11, 1-13
C-4698  5-7
C-5561  1-3, 1-5, 1-7, 1-9, 1-

11, 2-3, 2-5, 2-13, 2-15
C-638  1-11, 1-13
C-686  6-3, 6-5
C-695  1-3, 1-5, 1-7, 1-9, 1-

11, 9-3
C-705  1-3, 1-5, 1-7, 1-9, 1-

11, 3-3, 3-5
C-817  5-3, 5-5, 5-7, 6-3, 6-5
C10466  8-2, 8-3
C12379  4-3
C12578  1-11
C12602  1-3, 1-5, 1-7, 1-9, 1-

11
C12603  1-3, 1-5, 1-7, 1-9, 1-

11
C12758  1-13
C12836  8-7
C12840  8-6
C12842  8-7
C12849  8-7
C13282  8-6, 8-7
C13704  1-3, 1-5, 1-7, 1-9, 1-

11
C13763  8-6, 8-7
C14328  2-3, 2-5, 2-7, 2-9, 2-

11, 2-17, 2-19
C14404  1-3, 6-3, 8-6
C14594  8-6
C14604  8-6
C14605  8-6
C14606  8-6, 8-7
C14714  2-3, 2-5, 2-17, 2-19

C14813  1-3, 1-5, 1-7, 1-9, 1-
11

C14814  1-3, 1-5, 1-7, 1-9, 1-
11

C14834  1-5, 1-7, 1-9, 1-
11, 6-3, 6-5, 8-7

C14840  5-7
C14841  5-7
C14931  8-7
C15252  1-11, 1-13
C15306  1-3, 1-5, 1-7, 1-9, 1-

11
C15349  6-5
C15385  8-6
C15387  8-7
C15766  2-13, 2-15
C15975  5-3, 5-5, 5-7
C16457  5-3, 5-5, 5-7
C16602  1-9, 1-11
C16605  1-9, 1-11, 2-13, 2-

15
C17149  4-3
C17173  7-3
C17175  7-3
C17297  4-3
C17298  4-3
C17321  4-3, 7-3
C17324  4-3
C17329  4-3
C18027  2-13, 3-5
C18510  3-5
C18622  9-3
C18644  3-3, 3-5
C18674  7-3
C18757  3-3, 3-5
C18758  3-3, 3-5
C18759  3-3
C18760  3-3, 3-5
C18764  4-3
C21273  3-5
C22361  8-2, 8-3
C24468  9-3, 9-5
C24585  5-3, 5-5, 5-7
C24979  9-3, 9-5
C25999  8-2
C26187  8-2, 8-3
C26188  8-2, 8-3
C26194  8-3
C26237  8-3
C26238  8-2
C26259  5-3
C26261  8-3
C26262  8-3
C26263  8-3
C26264  8-2, 8-3
C26265  8-2, 8-3

C26288  8-3
C26289  8-3
C26290  8-2
C26291  8-3
C26292  8-3
C26300  2-7, 2-13, 2-15, 5-

3, 5-5, 5-7, 8-2
C26301  2-3, 2-9, 2-11, 5-

3, 5-5, 5-7, 8-3
C26302  2-5, 2-9, 2-11, 2-

17, 5-3, 5-5, 5-7, 8-3
C26304  8-2
C26305  8-3
C26306  8-3
C26308  8-2
C26309  8-3
C26321  3-3, 3-5
C26323  3-3, 3-5
C26333  5-3, 5-5, 5-7
C26337  5-3, 5-5, 5-7
C26340  6-5
C26343  5-3
C26345  5-7
C26358  2-7
C26501  9-5
C26502  9-3
C26506  9-3, 9-5
C26513  9-3, 9-5
C26514  9-3, 9-5
C26515  9-3, 9-5
C26517  9-3, 9-5
C26518  9-3, 9-5
C26522  9-3, 9-5
C26523  9-3, 9-5
C26525  9-3, 9-5
C26528  9-3, 9-5
C26529  9-3, 9-5
C26530  9-3, 9-5
C26573  9-3, 9-5
C26576  9-3
C26633  2-13, 3-5
C26820  5-3, 5-5, 5-7
C26859  2-7, 2-13, 3-5
C28501  5-3, 5-5, 5-7, 8-5
C28505  5-3, 5-5, 5-7, 8-5
C28890  8-5
C28891  8-5
C28892  8-5
C28893  8-5
C28894  8-5
C28895  2-7
C29492  2-3, 2-5
C29505  1-3, 1-5, 1-9
C29508  1-3, 1-5
C29509  1-7, 1-9, 1-11
C29514  3-3, 3-5

Index



Index-ii May 2002 Magnum III Chisel Plow

C29518  2-15, 2-17
C29519  2-13, 2-19
C29520  2-5, 2-11
C29521  2-3, 2-7, 2-9
C29523  1-3, 1-5
C29524  1-3, 1-5
C29533  3-5
C29534  3-5
C29540  2-3, 2-5
C29541  1-3
C29542  1-3
C29547  2-17, 2-19
C29548  2-13, 2-15
C29553  2-13, 2-17, 2-19
C29554  2-13, 2-15, 2-17, 2-

19
C29556  2-3, 2-5, 2-7, 2-9, 2-

11
C29561  2-3, 2-5, 2-7, 2-9, 2-

11
C29564  5-3, 5-5
C29565  5-5
C29566  2-9, 2-19, 5-3, 5-

5, 8-3
C29567  2-3, 2-5, 2-13, 2-15
C29568  2-3, 2-5, 2-13, 2-15
C29569  2-7, 2-9, 2-11, 2-

17, 2-19
C29572  2-13, 2-15, 5-5
C29573  1-3, 1-5
C29574  1-5, 1-7
C29575  1-5, 1-7
C29577  1-3, 1-5, 1-7, 1-9, 1-

11
C29579  2-13
C29583  2-13, 3-5
C29587  1-3, 1-5, 1-7
C29588  5-5, 5-7
C29589  2-13, 2-15
C29593  2-13, 2-15, 2-17, 2-

19
C29594  1-9
C29595  1-9, 1-11
C29596  1-9, 1-11
C29597  1-9, 1-11
C29598  1-9, 1-11
C29603  1-7, 1-9, 1-11
C29607  1-7, 1-9, 1-11
C29608  3-5
C29610  1-7, 1-9, 1-11
C30651  1-13
C30652  1-13
C30653  1-13
C31201  1-3, 1-5, 1-7, 1-9, 1-

11
C31321  1-7, 1-13
C31322  3-5, 5-7
C31324  3-5

C31325  9-3, 9-5
C31326  8-3
C31328  8-3
C31329  8-3
C31330  8-3
C31332  8-3
C31333  2-3, 2-5, 2-7, 2-9, 2-

11
C31334  8-3
C31335  8-3
C31336  1-3, 1-5, 1-7, 1-9, 1-

11
C31337  2-13, 2-15, 2-17, 2-

19
C31339  1-7, 1-11
C31340  2-13, 2-15, 2-17, 2-

19
C31342  2-3, 2-5
C31345  2-17, 2-19
C31346  2-17, 2-19
C31349  3-5
C31351  1-7, 1-9, 1-11
C31353  1-7, 1-9, 1-11
C31354  1-9, 1-11
C31357  3-3
C31359  3-3
C31361  2-13, 2-15
C31362  2-3, 2-5, 2-7, 2-9, 2-

11, 2-17, 2-19
C31367  1-7, 1-11
C31368  1-14
C31369  5-5
C31372  2-7
C31373  2-7
C31374  2-7
C31375  2-3, 2-5, 2-7, 2-9, 2-

11
C31379  1-14
C31385  9-3, 9-5
C31388  9-3, 9-5
C31391  3-5
C31393  6-5
C31394  1-3, 1-5, 1-7, 1-9, 1-

11
C31395  9-3, 9-5
C31398  1-13
C32024  8-7
C32925  9-3, 9-5
C32931  1-3, 1-5
C33951  9-5
C33955  9-5
C33957  9-5
C34409  2-13, 2-15
C34412  2-13, 2-15

D

D-4837  7-3
D-4949  7-3

D-5204  2-7, 2-13, 3-5
D-5236  2-13, 2-15, 2-17, 2-

19
D-5238  7-3
D-5244  1-3, 1-5, 1-7, 1-9, 1-

11, 2-13, 2-15, 2-17, 2-19
D-5256  2-3, 2-5, 3-3, 3-5
D-5273  3-3, 3-5
D-5277  6-5
D-5387  3-3
D-5402  7-3
D-5426  7-3
D-5488  5-5, 5-7
D-5498  2-13, 2-15, 2-17, 2-

19, 7-3
D-5519  3-3, 3-5
D12942  9-5
D13692  6-3, 6-5
D15435  6-3
D17315  2-3, 2-5, 2-7, 2-9, 2-

11, 2-13, 2-15
D17845  6-3, 6-5
D17846  6-3

F

F-1713  2-13, 2-15, 2-17, 2-
19

F-1767  9-3, 9-5
F-3405  3-3, 3-5
F-3645  3-5
F-3864  6-3, 6-5
F-4642  1-3, 1-5
F-4644  1-3, 1-5, 1-7, 1-9, 1-

11
F-5679  5-3
F12499  9-3, 9-5
F12981  4-3
F14659  6-3, 6-5
F24559  5-7

H

H-4410  5-5
H10462  1-3, 1-5, 1-7, 1-9, 1-

11
H18242  1-14
H18266  6-3, 6-5
H27963  1-3, 1-5, 1-7, 1-9, 1-

11

K

K-5478  1-3, 1-5, 1-7, 1-9, 1-
11, 3-3, 3-5

K-5688  7-2
K21212  5-3, 5-5, 5-7

M

M-3388  4-3, 5-7

N

N15041  5-5
N15196  9-3, 9-5
N16041  4-3
N19345  5-5
N19365  5-7
N21721  5-5, 5-7
N24301  1-3, 1-5, 1-7, 1-9, 1-

11
N29358  6-5

P

P17C1013  1-3, 1-5
P61D20  2-13, 2-15
Piston  8-6

S

S-1175  3-3
S-1270  8-6
S-1303  1-3, 1-5, 1-7, 1-9, 1-

11, 2-3, 2-5, 2-7, 2-9, 2-11
S-1311  7-2, 7-3
S-3001  2-13, 3-5
S-711  2-3, 2-5, 2-7, 2-9, 2-

11, 2-17, 2-19
S-748  2-7, 2-13, 3-5
S-752  4-3, 7-2
S13336  5-3, 5-5, 5-7, 6-3, 6-

5
S22217  1-3, 1-5, 1-7, 1-9, 1-

11, 2-9, 2-11
S22406  6-3, 6-5
S27987  2-13, 2-15, 2-17, 2-

19
S29378  1-3, 1-5, 1-7, 1-9, 1-

11
S29841  5-7
S29958  5-3, 5-5, 5-7
S29959  5-3, 5-5, 5-7
S29960  6-3, 6-5
S29961  6-3, 6-5

T

T-5245  1-3, 1-5, 1-7, 1-9, 1-
11, 2-7, 2-9, 2-11, 2-13, 2-
15, 2-17, 2-19, 3-3, 3-5

T-5252  9-5
T-5254  2-3, 2-5

V

V-3262  4-3
V-339  4-3
V-3465  4-3

W

W-131  1-3, 1-5, 1-7, 1-9, 1-
11, 1-14



Magnum III Chisel Plow May 2002 Index-iii

W-1383  7-2, 7-3
W-1416  2-3, 2-5, 2-7, 2-9, 2-

11, 7-2
W-1474  7-2, 7-3
W-1475  7-2
W-1537  7-2, 7-3
W-1538  7-2
W-1553  9-3, 9-5
W-1598  1-3, 1-5, 1-7, 1-9, 1-

11
W-1599  1-3, 1-5, 1-7, 1-9, 1-

11
W-3328  7-2, 7-3
W-429  5-7
W-476  4-3
W-477  8-2, 8-3
W-490  3-3, 3-5
W-498  7-3
W-499  1-7, 1-11, 1-13
W-500  7-3
W-503  2-13, 2-15
W-509  9-3, 9-5
W-510  2-7, 2-9, 2-11, 4-3
W-512  1-3, 1-5, 1-7, 1-9, 1-

11
W-513  1-3, 1-5, 1-7, 1-9, 1-

11, 2-3, 2-5, 2-7, 2-9, 2-
11, 5-3, 5-5, 5-7

W-514  2-7, 3-5, 8-2, 8-3
W-517  1-3, 1-5, 1-7, 1-9, 1-

11, 1-13, 1-14, 2-7, 2-9, 2-
11, 2-13, 2-15, 2-17, 2-
19, 4-3, 7-3, 9-3, 9-5

W-518  1-3, 1-5, 1-7, 1-9, 1-
11, 2-3, 2-5, 2-7, 2-9, 2-
11, 2-13, 2-15, 2-17, 2-
19, 3-3, 3-5, 4-3, 9-3, 9-5

W-520  1-3, 1-5, 1-7, 1-9, 1-
11, 3-3, 3-5

W-522  1-3, 1-5, 1-7, 1-9, 1-
11, 2-3, 2-5, 2-7, 2-9, 2-
11, 5-3, 5-5, 5-7

W-523  2-7, 8-2, 8-3
W-525  3-5
W-526  1-3, 1-5, 1-7, 1-9, 1-

11, 1-13, 2-7, 2-9, 2-11, 2-
13, 2-15, 2-17, 2-19, 4-
3, 7-3, 9-3, 9-5

W-527  1-3, 1-5, 1-7, 1-9, 1-
11, 2-3, 2-5, 2-7, 2-9, 2-
11, 2-13, 2-15, 2-17, 2-
19, 3-3, 3-5, 9-3, 9-5

W-530  9-3, 9-5
W-535  1-9, 1-11, 3-3, 3-5
W-538  4-3, 5-7
W-540  4-3
W-558  1-9, 1-11, 2-3, 2-5, 2-

7, 2-9, 2-11, 2-13, 2-15, 2-

17, 2-19, 3-5
W-573  1-3, 1-5, 1-7, 1-9, 1-

11
W-63  3-3, 3-5
W-728  4-3
W-793  1-14
W-992  3-3, 3-5
W12884  7-2
W25234  1-9, 1-11
W25236  1-9, 1-11



Index-iv May 2002 Magnum III Chisel Plow





May 2002 Printed in Canada

CORPORATE OFFICE AND TRAINING CENTRE MANUFACTURING AND MANUFACTURING UNITED STATES OFFICE
2131 Airport Drive RESEARCH & DEVELOPMENT 284 - 6th Ave. N.W. 4400 Burdick Expressway E.
Saskatoon, SK. Canada S7L 7E1 85 York Road Yorkton, SK. Canada S3N 3P2 Minnedosa, MB. Canada R0J 1E0 Minot, ND. USA 58701
Tel: (306) 933-8585  Fax: (306) 933-8626 Tel: (306) 783-8585  Fax: (306) 782-5250 Tel: (204) 867-2713  Fax: (204) 867-2678 Tel: (701) 852-4171  Fax: (701) 838-9444

The policy of Morris Industries Ltd. is one of continuing improvement, therefore, the company reserves the right to change any specification without notice.


	Table of Contents
	Section 1: Frames 
	25 ft Frame 
	31 ft Frame 
	40 ft Frame 
	43 ft Frame 
	50 ft Frame 
	Frame Extensions 
	Parking Stand Assembly 
	Section 2: Axles 
	25 ft Left Main Single Axle Assembly 
	25 ft Right Main Single Axle Assembly 
	25 ft Wing Single Axle Assembly - Left Side Only 
	Left Wing Single Axle Assembly 
	Right Wing Single Axle Assembly 
	Left Main Dual Axle Assembly 
	Right Main Dual Axle Assembly 
	Left  Wing Dual Axle Assembly 
	Right  Wing Dual Axle Assembly 
	Section 3: Hitch Assembly 
	3 Frame Hitch 
	5 Frame Hitch 
	Section 4: Gauge Wheel 
	Gauge Wheel Assembly 
	Section 5: Depth Control Hydraulics 
	25 ft with Single Wheels in Mainframe 
	3 Frame with Dual  Wheels in Mainframe 
	5 Frame 
	Section 6: Wing Lift Hydraulics 
	3 Frame 
	5 Frame 
	Section 7: Wheels 
	Wheel & Hub Assembly 
	Gauge Wheel & Hub Assembly 
	Section 8: Hydraulic Cylinders 
	Depth Control Cylinders 
	Hitch Control Cylinder 
	Depth Stop  Valve Assembly 
	Wing Lift Cylinders 
	Section 9: Trip Assembly 
	LH 755 Trip - Prior to Spring 2002 
	LH 755 Trip - Spring 2002 to Present 
	Index 

	Frames
	Section 1: Frames 
	25 ft Frame 
	31 ft Frame 
	40 ft Frame 
	43 ft Frame 
	50 ft Frame 
	Frame Extensions 
	Parking Stand Assembly 

	Axles
	Section 2: Axles 
	25 ft Left Main Single Axle Assembly 
	25 ft Right Main Single Axle Assembly 
	25 ft Wing Single Axle Assembly - Left Side Only 
	Left Wing Single Axle Assembly 
	Right Wing Single Axle Assembly 
	Left Main Dual Axle Assembly 
	Right Main Dual Axle Assembly 
	Left  Wing Dual Axle Assembly 
	Right  Wing Dual Axle Assembly 

	Hitch Assembly
	Section 3: Hitch Assembly 
	3 Frame Hitch 
	5 Frame Hitch 

	Gauge Wheel
	Section 4: Gauge Wheel 
	Gauge Wheel Assembly 

	Depth Control Hydraulics
	Section 5: Depth Control Hydraulics 
	25 ft with Single Wheels in Mainframe 
	3 Frame with Dual  Wheels in Mainframe 
	5 Frame 

	Wing Lift Hydraulics
	Section 6: Wing Lift Hydraulics 
	3 Frame 
	5 Frame 

	Wheels
	Section 7: Wheels 
	Wheel & Hub Assembly 
	Gauge Wheel & Hub Assembly 

	Hydraulic Cylinders
	Section 8: Hydraulic Cylinders 
	Depth Control Cylinders 
	Hitch Control Cylinder 
	Depth Stop  Valve Assembly 
	Wing Lift Cylinders 

	Trip Assembly
	Section 9: Trip Assembly 
	LH 755 Trip - Prior to Spring 2002 
	LH 755 Trip - Spring 2002 to Present 


